2

AL

ADISEK]

PIECES DETACHEES

Yvan Béal - 21, av. de I’Agriculture - B.P. 16
Z.1. du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél : 04 73 91 93 51 - Télécopie : 04 73 90 23 11
www.yvanbeal.fr- E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 S.A.S. au capital de 612 000 €

1728-097-100-10

Autoportées

SXG19H
SXG22H

UE42
UGE42

03-000190-050216




F1G.38,39 FIG.5,48 FIG.30

FIG.22
FIG.24 FIG.36
FIG.25

FIG.43 FIG.42
FIG.31,32

FIG.40,41
FIG.2 FIG.20,21

FIG.16.17,18,19

FIG.7
FIG.9,11,12,13, 14,31

F16.37
FIG.32
FIG.27 FIG-8:10:47
FIG.1



Contents

SXG19

ENGINE(E3100G01)

CYLINDER HIEATDD eeeeererreeeetensensatentatatiitetiietiitenietiiieiatiiientensdiicentaietiiionioiotiitenionioianies Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
CYLINDER BLOCK ......................................................................................................... Flg
BEARING/UNDER SIZE ................................................................................................. Flg
(0] 1 P o N\ Ry TP TRS Flg
REAR OLATE ................................................................................................................... Flg
GEAR CASE ..................................................................................................................... Flg
HANGER .......................................................................................................................... Flg
AN I VA DR T TR TTTT TR Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE ....................................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
(0] 1 0 ad B 51Y/ 1 A2 T P T Ty Flg
WATER PUM Pt eneeeeeettenteititiiiitiitiiiiitiititiitiiiitetiitititietiateitetetiitoitetsstiitessitontonss Flg
COOLING A N ettt ettt e e ettt e ettt et e e e Flg
INJECTION NOZZLE ..................................................................................................... Flg
INJECTION PUDMDP: ereeerereereeeetanentttetanttttititttitatattttetataetttataasttatattstatanansttnes Flg
| O O D P d 1 ad D R P PP P PP P PP PP PP P PP PEPRPPEPEPEPD Flg
AN D VAN N D S R P aY Flg
ELECTRIC(I) ................................................................................................................... Flg

ELECTRIC(Q) ................................................................................................................... Fig.

© 00 I3 O Ot B~ W N

[N T N T N B - e O e N e e e e o
W N B O © 00 3 O O W N+ O



ELECTRIC(Z) ................................................................................................................... Fig. 25

REPATIR PARTIS +++++sseeteessssetteessstteesanttteesnutteeentttessnttttesaisttessastteessnsttessnsseeesaseeesnnns Fig. 26
COMPONENT PARTS

FOR 6215-300-036-00,10 ON Fig. 19 ++eeseseseeestsestntntntninisiniiinisiiiii i Fig. 27
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig. 20 ++s+sestsesssrrtrtttststntsintsistsinitst Fig. 28
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ ++ssesesesssrstttststststntisisitsiiii i Fig. 29
COMPONENT PARTS

FOR 6281-200-005-00 ON F1g23 ................................................................................ Flg 30



Contents

SXG22

ENGINE(E3112G03)

CYLINDER HEAD ........................................................................................................... Flg
CYLINDER HEAD COVER ............................................................................................. Flg
INLET MANIFOLD ......................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................... Flg
CYLINDER BLOCK ......................................................................................................... Flg
BEARING/UNDER SIZE ................................................................................................. Flg
OIL PAN ........................................................................................................................... Flg
REAR OLATE ................................................................................................................... Flg
GEAR CASE ..................................................................................................................... Flg
HANGER .......................................................................................................................... Flg
VALVE .............................................................................................................................. Flg
CAM SHAFT ..................................................................................................................... Flg
PISTON ............................................................................................................................. Flg
PISTON/OVER SIZE ....................................................................................................... Flg
CRANK SHAFT ................................................................................................................ Flg
OIL PUMP ........................................................................................................................ Flg
WATER PUMP ................................................................................................................. Flg
COOLING FAN ................................................................................................................ Flg
INJECTION NOZZLE ..................................................................................................... Flg
INTECTION PUNMP----vveeeeeessssssssssseseesssssssssssssssseseeeseseeseeeseeseeseeeseeeeeeeeeeeeeeeeeeeseseeeeeseseeee Fig,
FUEL PIPE ....................................................................................................................... Flg
ADAPTER ......................................................................................................................... Flg
ELECTRIC(I) ................................................................................................................... Flg

ELECTRIC(Q) ................................................................................................................... Fig.

© 00 I3 O Ot B~ W N

[N T N T N B - e O e N e e e e o
W N B O © 00 3 O O W N+ O



10

ELECTRIC(Q):++++etertesseessstessutssstissuessutinstessutisiiniesitinieiititiitimtimieimtimismtimtimisms Fig. 25
REPATIR PARTIS +++++sseeteessssetteessstteesanttteesnutteeentttessnttttesaisttessastteessnsttessnsseeesaseeesnnns Fig. 26
COMPONENT PARTS

FOR 6215-300-036-00,10 ON Fig. 19 ++eeseseseeestsestntntntninisiniiinisiiiii i Fig. 27
COMPONENT PARTS

FOR 6215-600-103-10 ON Fig. 20 ++s+sestsesssrrtrtttststntsintsistsinitst Fig. 28
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 23+ ++ssesesesssrstttststststntisisitsiiii i Fig. 29
COMPONENT PARTS

FOR 6281-200-005-00 ON F1g23 ................................................................................ Flg 30



Contents

CHASSIS
ENGINE MOUNT SYSTEIM+rvveeessreeessseessseessueessueenuteenieesseeanneeensmesinieeistessneesnnees Fig.
RADIATOR SYSTEM :+++eersveeerseeesssueessseaesssresssueesssusessssessssessssssssssesnsseisisesadonsennmsansaenns Fig.
MUTFFLER SYSTEM:++e+seeeerseeessseeessseeessseessueesssueessueennsneesseesnssesfaiersismeenmmeanmeesnmeesnnes Fig.
AIR CLEANER SYSTEIM+rvereesseeessseeessueeesueesnueeniuttenieesnnneesiatasmimemnmeesimeenineenneeen Fig.
FUEL PUMP,FUEL TANEK SYSTEM: ++esesesressesesststssssestininiiiniiisiisisss Fig.
BATTERY SYSTEIM:w+eereeeerrseeessseeessseesssurassutesssueessseesnsiessnsssaissteannseesnsseemsmeemsmesnmeeansans Fig.
ACCELERATOR LEVER SYSTEM e +rreeeseseeeesreessuerseseessiisennneasnuueesiueesnneenneeenseesnnees Fig.
INPUT SHAFT SYSTEIM:++eveeeeerseeeeesrssrressssneessnssshlonsaiitirmmuiieeenniieeesniiteesnnnieessnnieeesnns Fig.
MISSION CASE SYSTEM:+++weeseeeesrseeessseeesssreaslieesistiansuneenieesnteennteenseesnseesnnieesnsneesnees Fig.
L A A A 1Y Fig.
INPUT GEAR SYSTEIM :++eeeeeerseeeeessssneeeessitnessadsnteenniuuteesniieeesnniieeenimreessiieeesmieeeennnn Fig.
DIFFERENTIAL GEAR SYSTEIM:++rsreeesessereeesssresssuransueesssueensureenneesnseesnsseeenseesnneenns Fig.
HST UNLOAD SYSTEDM:rreeeesseeesssustsatneesueeesueesnntenniteenntesittenimesmneesmieeseeeneeennos Fig.
HST LINK SYSTEM :+++evveeeessseeessborseitnmuummeeniutteennuttesniittesaisieeesnntteesmnistessmieeesmmeees Fig.
HST PEDAL SYSTE M ++veeerstfeestseeasueessuutensuresnuteanuutesnseesssteesitsesssesnseesnsessnseesnseesses Fig.
REAR AXLE SYSTEIM:+++veeesesseeetessuteeassureessasuureeaniuueeesnismteesninseteensmmeesanmmmeesnmmmeeemsmme Fig.
WHEEL SHAFT SYST R - se+eessseeeessssreessssuteesssuntessssmeaesssureessnineeesnmmeeesnmmmeesnmimeeen Fig.
BRAKE SYSTEM (EXCEPT G TYPE): ++eeeereeeeessuuuuuuuuuumumummiiiiiitiiiiiiiieen Fig.
BRAKE SYSTEMAG TYPE):++++eeereeereereesrersuesrtesterstenienieriteninteniteniestenitennestesntessesanens Fig.
BRAKE PEDAL,PARKING SYSTEM

(EXCEPT G TYPE): wweereeeesseennnnstteetteiiiiitt e Fig.
BRAKE PEDAL SYSTEM (G TYPE):+++++vesseesstereeseesuteruenieniiniiniiiitnitete s Fig.
PARKING LEVER SYSTEM (G TYPE):-+++++essesseeresseesuesuersesenenininisieieterenenenenns Fig.
REAR WHEEL SYSTEM:+++w++rreeesseeessetesssuaesssreessstessueesnieannseesssseessmsesseesseessmeensmeenns Fig.
FRONT (PTO),COVER (PTO) SYSTIEIM:eeeeeeeeeeeeeeeeeeeeeeeeeetttetiietiitiiieiiieia Fig.

WHEEL (STEERING),

POWER STEERING SYSTEM .................................................................................... Flg

© 00 1 O U oAs W N

I U T e T e T v T = S = S
© 00 I & Ot B~ W N = O

20
21
22
23
24

25

11



12

POWER STEERING CYLINDER SYSTE M sseeeeesassreeesssuteeeasiuneeesninteesnnieeeaniieeenns Fig.
CHASSIS SY ST ++e+eseeeessreeessresssurasssuresssteassuressseesseesssseessseesstsassseansteaesessseeneens Fig.
FRONT AXLE,KNUCKLE SPINDLE,

TIE ROD SYSTEIM:++veeeeersreeeeesssereesssureesssiuureenssueeesnssteesnsseeesnsmeeessnmsteesnmsemeenmmeeeas Fig.
FRONT WHEEL SYSTEIM:++++veeeesseeeesssssueeeessrurtasansuueesasiumtennnteesanssmeesnnsmeessmmeeeeini. Fig.
LIFT CYLINDER SYSTIEM ++vrveesseeessseeessseessssressueessueesssrsessssessssesssseessseessssesssesmnssasses Fig.
PIPING (OIL) SYSTEMU(1/2)(2/2)«++wwrerrrerreeeeeeeeiiiiiiiiiiiiiiiiiiiiiii Fig.
MOWER LINK SYSTEM(1/2)(2/2)++++++++sesesessesesesesassssssussssuesessssisissinssssisssssssiisnssiensesnns Fig.
HOOD SYSTEM:w+reeeerseeesssseeessuresssueanssueassresnueenseesnseessneessmessseesnsesfniyasesensmennneens Fig.
GRILLE,HEAD LAMP SYSTEM: +++seseessesesrsrssssessssintsiiieisiisiiisie b Fig.
COVER SYSTEM :+++++veeeeeessreeeeesssureesssssuteessiuutaesnnstessnsitessnssneessnsdinesminiiesannmeessnsmeeennne Fig.
FENDER SYSTEIMrreeerseeessseeessseesssueesssueessuresssressseesnsneesnssiosiosssassssenmmeammeemmmeenmmee Fig.
D 00 10 ) o A Al DY) E T Fig.
PANEL SYSTEM (EXCEPT G TYPE):--+sessseeeseeeesessssssashbunsaidioniniiiiiiiiii, Fig.
PANEL SYSTEM (G TYPE):++++sessessesersessessnnnsnnnnensf e e, Fig.
HARNESS SYSTEM (EXCEPT G TYPE):+++++teeeettesineseeuentenuinieniiniiniieienieiesnenneenne Fig.
HARNESS SYSTEM (G TYPE):++++veevesresueeeuesbineehiniiiiiiiniiisisisiiei e Fig.
CHUTER SYSTEM::++eeeseeeerseeeessseessueesssueesssiaeinseessionanseeenseesnsseeansseessmeenmmeenimesseeanes Fig.
CLEANER SYSTIM :+++teeeseeeesseeesssueessuueesueesiitsmnnteesnueesnttesnnteenuteenneeenieesmneesnieenneesnn Fig.
ORNADMENT :++++++ssssreesssssreeeansuneeeannuredsinnuntiemnmteesnnttteeaiteteasttteesasteesantiteeessreessssseees Fig.
LABEL (CONTROL):++++oetessseutsosterss sl geessssstassossessssatssessssssatssessssosatssos sasssatssas sasssasssoss Fig.
LABEL (CAUTION):+++vtsseeereesresssndngseitucessesstssuesstssstsstsssessiesstsssssiessissssiosisnsssisssssssens Fig.

OPTIONAL PARTS

FRONT PTO SHAFT SYSTEM (OPTION) ..................................................................... Flg
BUMPER,HITCH (FRONT) SYSTEM (OPTION) .......................................................... Flg
MIRROR SET (G TYPE-OPTION) .................................................................................. Flg
COMBINATION LAMP SET (G TYPE-OPTION) .......................................................... Flg
LAMP SET (G TYPE_OPTION) ....................................................................................... Flg

WEIGHT SET (OPTION) ................................................................................................. Fig.

26
27

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

47
48
49
50
51
52



COMPONENT PARTS

COMPONENT PARTS

FOR K510-005-000-00,10 ON F1g10(1/2)(2/2) ...........................................................
COMPONENT PARTS

FOR 1725-105-220-00 ON Fig.Brereeeeeerersessessemsmmssmssssisiniscis bt

WIRING DIAGRAM (EXCEPT G TYPE)
(SXG19-No.1-579/SX(G22-No.1-1352) (1)

13



ENGINE

E3100G01---SXG19

6004-097-310-10



FIG. 1 CYLINDER HEAD

17

8
6004-101B-0100,6004-101B-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P "E3700 T|O|R REMARKS
C | @01 C|L|P
,,,,, 1 16211-110-068-30 CYLINDERHEAD ASsy |*| ' | | | ([
,,,,, 2 16911-129-006-00 [CAP,SEALING | *| 2| | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY/2. ~  |*| 5| | | | |
,,,,, 4 |6212-569-002-00 SEALOIL . |*| S| [ | | |
5 |V682-200-000-60 BALL * 1
,,,,, 6 |6211-141-008-30 |GASKET/CYLINDERHEAD | *| ' | | | | | |
,,,,, 7 |6209-000-003-00 BOLT/M10X1.25X82 [ *| | | [ | |
8 16209-300-014-00 [STUD * 2




18

FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

a=-

alieNel

=RQ

REMARKS

6211-170-004-20

COVER/CYLINDER HEAD

1

6211-751-001-10

CAP,OIL FILLER

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-490-002-10

NUT/CAP

6209-572-003-00

GASKET

OOV 100N =

6209-360-028-10

HOSE/RABBER

[ EE SR A REE R 2 @R,/

[ Y YR SV




FIG. 3 INLET MANIFOLD 19

6003-120B-0100
S |TyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P [E3700 T|O|R REMARKS
C GO1 C|L|P

,,,,, 1 [6214-111-011-20 MANIFOLD(INLET) ASSY *| 1




FIG. 4 EXHAUST MANIFOLD

20

6003-140 -0100

REMARKS

O A
VoM
—_ =0
-
=
a
S
=
=
28 © i
E4|4|1,1,,
7,3-"RGI K K IR K
=L
)
Z |BEE
= mmm
& ]
o X 4
Z gz
% |5
2 (3RS
2 (ORHK
&R0
SMEAQ
(DI =)
< OH
(O} =a]kd))
oo oo
NN O
E [o o IR Bl A F e |
a OO0 O
o OOo.oB
O Ll o=}
i O —
M — 0
A [ttt
i-O
NN N
©0iwipi©
M — e <
N2




FIG. S CYLINDER BLOCK

21

14
31
6004-202F-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C G01 C|L|P
,,,,, 1 16211-210-046-00 CYLINDERBLOCK ASSY | *| ' | | | | | |
,,,,, 2 [6209-000-004-10BOLT x| 8 0
,,,,, 3 16209-610-001-10 CUP/SEALING/28 | *| 2 | | | | |
,,,,, 4 16209-610-009-00 CUP/SEALING/36 | *| * | | | | |
5 |6509-605-019-10 PLUG * 3

,,,,, 6 [6212-531-005-10 PINIDLEGEAR | *| ' | [ | | |
,,,,, 7 16209-610-008-00 CUP/SEALING/12 | *| 2 | | | | |
,,,,, 8 |6211-258-001-00 SEALBEARINGCAP | *| * | | | | |
,,,,, 9 |6211-258-002-00 SEALBEARINGCAP/7 | *| 2 | | | | |

10 {6211-510-001-00 METAL,CRANK SET * !
11 |6211-511-003-00 [BEARING/CRANK/UPPER | *| * | | | | | |
12 [6211-511-004-00 BEARING/CRANK/LOWER | *| * | | | | | |
13 |6211-599-001-10 BEARING,THRUST CRANK | * | 0 SR O I O
14 16209-625-012-00 OILSEAL, | *| i I I I

15 {6209-749-001-20 PIN/TUBE * 2
16 |6213-129-006-00 PIN/STRAIGHT = |*| 2
17 16209-740-005-00PIN | *| S I N N O
18 [6904-110-840-00 STUD/M8X40  |*| '} | | (|
19 16904-110-818-00TOD | *| i O T T A

20 [6904-110-822-00 [STUD * 2
21 |6294-453-002-00 DOWEL. | *| e
22 16909-902-299-00 NIPPLE | *| i I I I
23 |6213-721-001-00 PIPEWATERDRAIN | *| i O I I I
24 16213-319-001-00 CONNECTOR,OIL FILTER | * | i I I I

25 |6211-291-001-10 |COVER,INJ PUMP * 1
26 |6211-292-001-20 GASKET/COVER | *| i R T T A
27 |V230-360-601-20 FLANGEBOLT = | *| i I I A O
28 |6215-549-013-00PIN @ *| i I I I
29 16209-788-001-00 BOLT,ADJUST | *| i I I I

30 [6909-110-406-00 NUT * 1




22

6004-202F-0100

FIG. 5 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

a=-

alieNel

=~ 7Q

REMARKS

31

6211-760-022-00

LEVELGAGE

[ [@Ra-l7)

1




FIG. 6 BEARING/UNDER SIZE

6003-209 -0100

23

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION z Eéé?o 2 (L) 11} REMARKS
,,,,, 1 |6211-540-001-00 METAL,CRANKSET | T| * | | | | | |
,,,,, 2 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |
,,,,, 3 16211-560-001-00 METALCRANKSET | T| ' | | | | |
,,,,, 4 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |

5 (6212-274-006-00 BEARING/CONNECTINGR |T| 3

6 [6212-276-006-00 BEARING/CONNECTINGR |T| 3




24

6004-210F-0100

FIG. 7 OIL PAN

S typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P FE3700 T|O|R REMARKS

C GO1 C|L|P

1 (6211-361-069-00 |OILPAN COMP * :

2 [6209-600-006-00 [PLUG/M14X1.5 * | osadssl

2A|3805-355-002-20 [PLUG/M14X1.5 * losione-|

3 |V720-102-401-80 |O-RING/P18 * 1

4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR OLATE 25

6004-220M-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C | go1 c|L|P
1 /|6211-341-070-00 PLATE/REAR * 1




26

FIG. 9 GEAR CASE

6004-240P-0100,6004-240P-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

A= -

alieNel

=RQ

REMARKS

6211-310-038-00

GEARCASE __ ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

00 =3O [OU i O NI

V231-360-805-00

FLANGEBOLT

V231-360-804-00

FLANGEBOLT

V231-360-803-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-804-50

FLANGEBOLT

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-001-00

STOPPER,FULL-LOAD _

6209-409-001-00

NUT/M8

V341-120-008-00

NUT,CAP/M 8

6209-920-002-00

PACKING

3625-540-004-00

CAP,BLANK/30

6215-542-001-10

PIN/ARM

V710-140-004-00

RING,SNAP/ 4 E

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-001-30

GASKET/GEARCASE

6213-160-002-20

VALVE/RELIEF ASSY

6213-161-001-20

PISTON/VALVE/RELIEF

6213-164-001-00

SPRING/RELIEF VALVE

V705-140-012-00

RING,SNAP/12 C

%okl okl ook k| %l ki okl %l K| %okl okl X! k| k! %! X! Rl k| k! X! X k! k| X! X! k! ¥ X[OW®W

LT T e e Y B T T | e S S S Y B e e R L e B e T N e e )




FIG. 9 GEAR CASE

27

6004-240P-0100,6004-240P-0200

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C G01 C|L|P
31 16209-050-001-00 BOLTM6 .~ | *| e
32 16209-050-002-00 BOLTM6 | *| i I I I
33 16909-110-406-00 NUT . . | *| S I N T O
34 |16211-311-048-20 PLATE/FRONT | *| ' | | | | | |
35 1|6211-312-004-20 [GASKET/PLATE * 1
36 |6902-050-816-00BOLT | *| S I N T O
37 16211-319-002-00 SPACER,HYD.REAR | *| i I I I
38 |V723-102-004-20 O-RING | *| i I I I
39 |V705-140-040-00 RING,SNAP/40C | *| i O I I I
40 [6209-749-001-20 [PIN/TUBE * 2
41 |V231-360-805-00 FLANGEBOLT | *| i R I I O
42 |V231-360-804-50 FLANGEBOLT | *| '} | | (| |
43 |V231-360-804-00 FLANGEBOLT | *| i I I I
44 16212-530-004-10 SHAFT/HYDRAULIC ASSY | * | i O I I I
45 |V600-110-600-20 BEARING,RB/6002 * 1
46 |V600-110-620-30 BEARING,RB/6203 | *| i I I I O
47 |V211-260-801-60 BOLT,SEMS (S) M8X16 * 2




FIG. 10 HANGER

28

6003-290 -0100

REMARKS

O A
VO
-0
]
=
a
S
=
=
0%22
=gl
RO x %
Z
=)
(==
[
=
[ (B
=
Z .8
a M%
e
MF
oo
™o
>~
M oo
SHEES
A
~i©
=7 ()
< [T
=% —ion
- m
oA
©i>
=R .
K




FIG. 11 VALVE

29

10
| 15
|
L]
18 e
E‘ Q9
19 ﬁ] 14 S|
g @\‘?’\/
i \\\\\ SSL$ I 12 ‘
9 s . %‘
20 g s
16 —é 1864 R S 5 4
. SN 12 I ;
! ?7 O 3
17 —? ' 4
s B .
= ' 2A
!
1A
194 I
¥
ﬁ 6
6004-301 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E3700 T|O|R REMARKS
C GO1 C|L|P
,,,,, 1 |16212-551-001-10 [VALVEANTAKE | *|odel | | | |
1A |6212-551-029-00 [VALVE/ANTAKE | *loggea| | | | |
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *|owdsa| | | | | ]
2A[6212-552-015-00 VALVE/EXHAUST | *logga-| | | | [
3 [6212-561-001-10 SPRING/VALVE * 6
,,,,, 4 16212-563-001-00 SEATVALVESPRING | *| ® | | | | |
,,,,, 5 16212-565-001-00 CUTTERVALVE | *| 2 | |\ | | |
,,,,, 6 |6212-571-006-00 TAPPET | *| S | 0
,,,,, 7 16212-575-002-00 ROD,PUSH | *| ¢ | | o]
8 [6212-600-002-10 ROCKERSHAFT ASSY * 1
,,,,, 9 16212-611-004-10 ROCKERARM | *| ¢ | | | | | |
10 16212-620-001-20 SHAFT/ROCKERARM ASSY | * | o T T T O
11 |6212-626-002-10PLUG | *| S T N T T
12 16212-628-004-00 BRACKET ROCKER SHAFT | * | N
13 |6212-628-005-00 BRACKET,ROCKER SHAFT | * 1
14 16209-940:004-00 SPRING | *| 2
15 |V704-140-016-00 RING,SNAP/16C | *| 2 | | | | | ]
16 |16212-616:002-00 SCREWADJUST = |*| N R I O T
17 |6209-409-008-00 NUT | *| N R I I T
18 [6209-000-002-00 BOLT * 1
19 |V231-360-805-00 FLANGEBOLT | *| A T T T O
20 |3817-401-001-00 NUT/MO8 | *| S




30

FIG. 12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

a=-

alieNel

=RQ

REMARKS

6212-511-002-00

SHAFT,CAM_

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE,THRUST

6901-910-612-00

BOLT,SEMS/M6X12

OOV 100N =

6212-523-023-00

GEAR/IDLE  ASSY

[ EE SR A RN R 2 @R,/

1
1
1
2
1




FIG. 13 PISTON

31

7
6004-340B-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C | qo1 C|L|P
,,,,, 1 16212-111-093-10PISTON | *| 3} | ([
,,,,, 2 |6212-121-008-20 RING/PISTON SET | *| ® | | | | |
,,,,, 3 6212-211-001-10 PINPISTON . | *| ° | /0 | |
,,,,, 4 |6209-587-001-00 RINGSNAP . |*| S| [ | | |
5 6212-230-004-10 CONNECTINGROD ASSY * 3
,,,,, 6 |6212-235-005-00 BOLT/CONNECTINGROD | *| °® | | | | | |
7 16212-271-006-00 BEARING/CONNECTINGR | * 3




32

6004-349B-0100

FIG. 14 PISTON/OVER SIZE

=

t

ﬁ

S lrtyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ E3700 T|O|R REMARKS
C GO1 C|L|P
1 [6212-114-093-10 [PISTON(OV) , , T| 3
2 [6212-124-008-10 RING/PISTON/OV SET T| 3
3 [6212-116-093-10 [PISTON(OV) . , T| 38
4 (6212-126-008-10 RING/PISTON/OV SET T| 3




FIG. 15 CRANK SHAFT

33

10
6004-350Q-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P "E3700 T|O|R REMARKS
C | @01 C|L|P
,,,,, 1 {6212-310-019-30 CRANKSHAFT = ASSY | * |oggge| [ | | [ |
1A [6212-310-019-40 CRANKSHAFT  ASSY | *|pgggee-| 1] | | |
,,,,, 2 |V528-101-001-80FPIN . . |*] Y|}
,,,,, 3 16212-521-008-00 GEAR/CRANK , | *| | | | | |
4 [6209-730-002-00 KEY/07X05X20 * !
,,,,, 5 16212-330-013-30 FLYWHEEL, | *| | [ | | |
,,,,, 6 |6212-333-003-00 RINGGEAR [+ ' [ [ | | |~
,,,,, 7 |6209-046-015-00 BOLT/FLANGE [ *| 4| | [ | |
,,,,, 8 [6212-371-027-00 PULLEY/CRANK [ *| 1| | [ | |
9 |6212-379-001-00 WASHER * !
10 |6901-066-645-00 BOLT * 1




34

FIG. 16 OIL PUMP

6004-401C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

a=-

alieNel

=~ 7Q

REMARKS

6213-100-003-30

OILPUMP ASSY

1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY.

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

00 =3O [OU i O NI

6213-140-023-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

6213-311-006-00

PIPE,OIL

6909-906-105-10

BOLT,JOINT

6209-920-002-00

PACKING

6213-240-002-10

CARTRIDGE/OILFILTER

L EEE SRR R NI IO RN REE SRR AR JEE R SR N N JleR. 7

O I Y e e B Y Y e T T I Y




FIG. 17 WATER PUMP

35

6004-420D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C G01 C|L|P
,,,,, 1 |16213-610-005-40 WATERPUMP  ASSY | *| ' | | | | | |
,,,,, 2 |6213-611-003-20 BODY/WATERPUMP | *| ' | | | | |
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| ' | | | | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * | ' | | | | |
5 [6213-622-002-10 [SEAL SET/WATER PUMP * 1
,,,,, 6 16213-621-003-00 ROTOR/WATERPUMP | *| ' | | | | |
,,,,, 7 16213-642-002-00 SEAL/WATERPUMPPULLE | * | ' | | | | |
,,,,, 8 |6213-613-002-10 GASKET |\ * | Y | V|
,,,,, 9 16213-612-004-00 PLATE/WATERPUMP | *| ' | | | | |
10 |[6213-619-003-00 |[SCREW/WATER PUMP * 3
11 16213-619-002-00 PIPE/WATERPUMP | *| S I A T T
12 [6213-614-003-10 GASKET/WATERPUMP | *| ' | | | | | |
13 |V231-360-804-50 FLANGEBOLT | *| i I I I
14 |3817-401-001-00 NUT/MO8 | *| e U I I
15 {6213-619-001-00 SPACER,PUMP.WATER * 1
16 |6213-614-004-10 GASKET,SPACER | *| ' | | | | | |
17 |6904-110-840-00 STUD/M8X40 ~ |*| 2| | | | | |
18 |V231-360-802-00 FLANGEBOLT | *| i I I I
19 |3817-401-001-00 NUT/MO8 | *| i R T T A
20 |6213-729-016-00 HOSE/RUBBER * !
21 |J061-210-015-00 CLAMP/WIRE/10-15 | *| e
22 16213-716-001-50 HOUSING/THERMOSTAT | * | i I I I
23 |6213-743-002-10 GASKET/HOUSING | *| i O I I I
24 |V231-360-802-00 FLANGEBOLT = | *| i I I I
25 |V231-360-807-50 [FLANGEBOLT * 1
26 |6513-770-022-10 THERMOSTAT = |*| o I I I O
27 |6213-711-004-00 PIPE/WATEROUTLET | * | i R T T A
28 |V723-102-005-50 O-RING | *| i U I I I
29 |V231-360-802-50 FLANGEBOLT | *| e R I I I




36

6004-480Q-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

a=-

alieNel

=RQ

REMARKS

6213-660-023-00

FAN/COOLING

1

6213-641-006-00

PULLEY,WATER PUMP

6213-669-003-00

SPACER/FUN/19

6901-910-635-00

BOLT

OU I QO IN =

6213-671-027-00

BELT/VCOGHM34.0

* %! %! * R OOTW

1
1
4
1




FIG. 19 INJECTION NOZZLE

37

21-2
P _-/’:'
ARy--——"
w2
I — S
A
&0
(N0.223725~) (NO. 1~223724) —
g j— _::’,
I\T::Jé/ ’
6004-501C-0100
S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E3700 T|O|R REMARKS
C GO1 C|L|P
,,,,, 1 16215-300-036-00 INJECTIONNOZZLE ASSY | * |o0s90s| | | | |FIG 027 |
1A [6215-300-036-10 INJECTIONNOZZLE ASSY | * |ooais| | 2| | |FIG 027
,,,,, 2 |6215-359-001-00 WASHER . 1 *losadel L]
,,,,, 3 16215-315-002-00 GASKET\NOZZLE | *| ® | | | | |
4 |6215-411-126-10 [PIPE/INJECTION ASSY * !
,,,,, 5 |6215-411-127-00 PIPE/INJECTION ASSY | *| ' | [ | | |
6 [6215-411-128-00 [PIPE/INJECTION ASSY * !




38

6004-511 -0100

FIG. 20 INJECTION PUMP

(NO.236000~)

2
47
5A
6A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

A= -

alieNel

=RQ

REMARKS

1

6215-600-103-10

INJECTIONPUMP ASSY

1

|FI1IG 028

2

6219-752-006-00

SHIM/INJECTION P/0.3

1
-235999

2A

6219-752-045-00

SHIM/INJECTIONPUMP,

1
236000-

6219-752-007-00

SHIM/INJECTION P/0.1

1
-235999

6219-752-008-00

SHIM/INJECTION P/0.2

1
-235999

6219-752-044-00

SHIM/INJECTIONPUMP

1
236000-

3
4
4A
5

6219-752-009-00

SHIM/INJECTION P/0.4

1
-235999

5A

6219-752-046-00

SHIM/INJECTIONPUMP

1
236000-

6

6219-752-010-00

SHIM/INJECTION P/0.5

6A

6219-752-047-00

SHIM/INJECTIONPUMP

%Kl Kk %k X! X! X R OWW

1
:229%16,
236000~

7

V231-360-802-00

FLANGEBOLT

7A

V201-360-802-00

BOLT/M8X20

8

3817-401-001-00

NUT/MOS

2
:2493?8
 240939- |

2

9

6215-621-016-20

CAMSHAFT/INJECTION P

10

6212-524-002-20

GEAR/INJECTIONPUMP

11

6209-730-005-00

KEY/07X05X09

12

V600-110-620-30

BEARING,RB/6203

13

V600-110-600-40

BEARING,RB/6004

14

6212-535-002-00

PLATE, THRUST INJPUMP

15

6901-910-612-00

BOLT,SEMS/M6X12

16

6215-520-001-00

FLYWEIGHT

17

6209-030-043-00

BOLT/M6X10

18

6215-526-004-00

THRUSTPIECE

19

6215-541-001-10

ARM/FLOATING COMP

20

6215-543-002-10

RINK/CONTROL

21

6215-542-006-00

PIN,CONTROL

22

V710-140-004-00

RING,SNAP/ 4 E

23

6215-5631-001-00

SPRING GOVERNOR

24

6215-541-003-10

LEVER,CONTROL

25

6209-044-001-00

BOLT/M6X18

LR REE R R A A R AR AR JEE REE REE AR N R IR AR

O I T e e B e e e A e N e e e e B ]




6004-511 -0100

FIG. 20 INJECTION PUMP

39

(N0.236000~)
20
) 4A
i
BA

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS

C G01 C|L|P
26 |6909-111-406-00 NUT .~ | *| 2
27 |V720-101-900-80 O-RING/P8 | *| i I I I
28 16209-580-002-10 SPRINGRETURN | *| i I I I
29 |6215-549-007-10 ARM/CONTROL. | *| i I I I
30 [6909-110-406-00 NUT * !
31 |V411-260-006-00 WASHER/M6 | *| '/ | | | |
32 |V401-160-006-00 WASHER,SPM6 | *| i I I I
33 [6215-549-012-00 |[SPRING,STARTING * 1




40

(NO. 1~242224)

6004-550H-0100

FIG. 21 FUEL PIPE

(NO.242225~)

9A

J062-087-093-00

CLIP/HOSE/8.7-9.3

S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P FE3700 T|O|R REMARKS
C GO1 C|L|P
1 [6215-412-002-10 CONNECTOR , * |osodoal
1A [6215-412-004-00 CONNECTOR/FUEL * losgoms|
2 16215-411-125-00 [PIPE/FUEL . ¥ 1
3 [6209-360-018-00 [HOSE/RUBBER/160 * | 1
4 |J062-076-082-00 |CLIP/HOSE/7.6-8.2 * | ooios
4A |J062-076-082-00 |CLIP/HOSE/7.6-8.2 * losmn|
5 [6209-360-021-00 HOSE/RUBBER * | osomoal
5A16209-360-120-00 [HOSE/RUBBER/70 * losgoms|
6 |3632-360-036-00 JOINTT-TYPE2 * 1
7 16209-704-009-00 |CLAMP/WIRE/10-12 * | ouom04
8 16215-419-001-00 [TUBE,ORIFICE * | ogonoal
8A[|3640-586-004-00 RESISTANCE/1.0 * |osomn|
9 |J062-087-093-00 |CLIP/HOSE/8.7-9.3 * | 242224 77777777
*




FIG. 22 ADAPTER

41

6003-560E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C | go1 c|L|P
1 |6215-548-006-00 |ADAPTER/255X040 ASSY * 1




42

FIG. 23 ELECTRIC(1)

6004-801J-0100,6004-801J-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

A= -

alieNel

=RQ

REMARKS

6281-200-005-00

GENERATOR ASSY

1

|FI1G 030

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ~ ASSY

|FIG 029

00 =3O Ui

6901-911-025-00

BOLT

B JEE R R REE REE REE NI 2 (@R,

[ Y SPU R Y By SN




FIG. 24 ELECTRIC(2)

43

4
2 3
6004-8201-0100,6004-8201-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C | qo1 C|L|P
,,,,, 1 |6281-971-001-10 SWITCH/OILPRESSURE | * |.o0gdeq| | | | [
,,,,, 2 |6282-450-002-00 |[SWITCH/OVERHEAT | * |ppa5g,| | [ | | |
,,,,, 3 [6281-410-024-00 GLOWPLUG . | *logagea| | [ | | .
,,,,, 4 [6219-732-016-00 CONNECTOR/GLOWPLUG | * |oopeal | | [ |
5 [6281-910-003-10 SOLENOID * .22&84
,,,,, 6 [6209-630-002-10 GASKET = | *lopgg| | | [ |
,,,,, 7 |V230-360-601-20 FLANGEBOLT | * o) | | | |
8 16281-920-001-00 RELAY,SOLENOID * :2276%847




44

FIG. 25 ELECTRIC(2)

4
) 3
6004-8200-0100,6004-8200-0200
S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ E3700 T|O|R REMARKS
C GO1 C|L|P
1 [6281-971-001-10 SWITCH/OILPRESSURE * | ooeaas|
2 [6282-450-002-00 [SWITCH/OVERHEAT s
3 16281-410-023-00 |GLOWPLUG . , * oogons|
4 16219-732-016-00 |[CONNECTOR/GLOWPLUG | * |o960m5-1
5 [6281-910-003-10 [SOLENOID * | oopons-
6 16209-630-002-10 |GASKET * | ooeoas|
7 |V230-360-601-20 FLANGEBOLT * logadbe |
8 [6281-920-001-00 RELAY,SOLENOID * | oogoms |




6004-9991-0100

FIG. 26

REPAIR PARTS

45

KEY

PART CODE

DESCRIPTION

=7 Q

REMARKS

[ury

-810-039-00

-572-003-00

REPAIR/ENGINE SET

GASKET

-115-001-20

-625-012-00

GASKET,INLET MANIFOL

OILSEAL

-292-001-20

GASKET/COVER

GASKET/PLATE

6213-743-002-10

O-RING

GASKET/HOUSING

V723-102-005-50

O-RING




46

NO. 1~223724)

6215-300-036-1B

FIG. 27 COMPONENT PARTS
FOR 6215-300-036-00,10 ON Fig.19

(NO.223725~)

— 7~49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

* (O v »

A= -
oA
=3O

REMARKS

6215-330-024-00

HOLDER/NOZZLE ASSY

6215-330-024-10

HOLDER/NOZZLE ASSY

6215-331-008-00

BODY/NOZZLE HOLDER

3
,,,,, | -223724 | .
3 2
,,,,, 2237325

6215-342-001-00

PIN,NOZZLE HOLDER

6215-343-001-00

WASHER

6215-332-013-00

NUT/NOZZLERETAINING

6215-339-001-00

PIECE,DISTANCE

6215-345-001-00

WASHER/0.9

6215-345-002-00

WASHER/0.925

6215-345-003-00

WASHER/0.95

6215-345-004-00

WASHER/0.975

6215-345-005-00

WASHER/1.0

6215-345-006-00

WASHER/1.025

6215-345-007-00

WASHER/1.05

6215-345-008-00

WASHER/1.075

6215-345-009-00

WASHER/1.1

6215-345-010-00

WASHER/1.125

6215-345-011-00

WASHER/1.15

6215-345-012-00

WASHER/1.175

6215-345-013-00

WASHER/1.2

6215-345-014-00

WASHER/1.225

6215-345-015-00

WASHER/1.25

6215-345-016-00

WASHER/1.275

6215-345-017-00

WASHER/1.3

6215-345-018-00

WASHER/1.325

6215-345-019-00

WASHER/1.35

6215-345-020-00

WASHER/1.375

6215-345-021-00

WASHER/1.4

6215-345-022-00

WASHER/1.425

6215-345-023-00

WASHER/1.45

LR REE RS REE JEE REE AR REE BEE JEE NEE REE REE EEE JEE AR REE EEE REE AR SRR REE REE REE AR REE REE
w; oo ©o oo o ) Co o 0o I ) G Co o | Co ©o 0 o ) G o ) ) ) Co o




FIG. 27 COMPONENT PARTS
FOR 6215-300-036-00,10 ON Fig.19

47

(NO. 1~223724) (NO.223725~)
— 5~ — 5 )
—— 50 —@
— 2 —2
— 7~49 — 7~49
11— 4 1 —] 4
—3—© ——3—©
D — D
%7 52 %7 52
5 —5
6215-300-036-1B
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E3700 T|O|R REMARKS
C GO1 C|L|P
30 |6215-345-024-00 WASHER/1.475 = | *| S
31 |16215-345-025-00 WASHER/15 | *| N
32 |6215-345-026-00 WASHER/1.525 | *| i R I I T
33 |6215-345-027-00 WASHER/1556 ., | *| i R I O T
34 [6215-345-028-00 WASHER/1.575 * 8
35 |6215-345-029-00 WASHER/1.6 | *| 3 | | | | |
36 |6215-345-030-00 WASHER/1.625 | *| S I T T T
37 |6215-345-031-00 WASHER/165 | *| N
38 |6215-345-032-00 WASHER/1675 | *| N R I O T
39 [6215-345-033-00 (WASHER/1.7 * 3
40 |6215-345-034-00 WASHER/1.725 | *| i R I O I
41 |6215-345-0385-00 WASHER/L.75 | *| 3 | | | | |
42 |6215-345-036-00 WASHER/1.775 | *| S I T T T
43 |6215-345-037-00 WASHER/18 | *| N
44 [6215-345-038-00 WASHER/1.825 * 3
45 |6215-345-039-00 WASHER/1.85 B s+ 1l 1T+
46 * 3
47 x| s 11
48 I N I I
49 |6215-345-043-00 WASHER/1.95 * 3
50 |6215-359-001-00 WASHER %ol | | L |
51 |6215-359-002-00 NUT | *| N
52 |6215-311-027-00 NOZZLE ASSY * 3




48

6215-600-103-1D

FIG. 28 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1
1

A= -

alieNel

=RQ

REMARKS

6215-619-009-00

SCREW/HOLLOW _

6215-619-010-00

WASHER/AIR BLEEDER

6215-643-006-00

SPRING/DELIVERYVALVE

2
3
3

6215-644-007-00

HOLDER/DELIVERYVALVE

6215-649-001-00

ORING

-231476

6215-649-019-00

ORING

6215-649-002-00

GASKET/DELIVERYVALVE

*| %! ®! k! ¥ X[(OW W

 231477- |

6215-641-006-00

VALVE ASSY

6215-611-001-00

HOUSING  ASSY

6215-631-019-00

ELEMENT ASSY

6215-619-022-00

BOLT/WASHERHEAD

6215-612-001-00

PLATE/ADJUSTING

6215-629-001-00

PIN/INJECTIONPUMP

6215-629-002-00

PLATE

6215-622-001-00

TAPPET/INJECTIO ASSY

6215-637-001-00

RACK/CONTROL ASSY

6215-635-001-00

SLEEVE/PLUNGER

6215-639-004-00

SEAT/SPRING/UPPER

6215-634-001-00

SPRING/PUMPPLUNGER

6215-639-005-00

SEAT/SPRING/LOWER

6215-629-003-00

PLATE/TAPPET/AD 0.6

6215-629-004-00

PLATE/TAPPET/AD 0.7

6215-629-005-00

PLATE/TAPPET/AD 0.8

6215-629-006-00

PLATE/TAPPET/AD 0.9

6215-629-007-00

PLATE/TAPPET/AD 1.0

6215-629-008-00

PLATE/TAPPET/AD 0.2

6215-629-009-00

PLATE/TAPPET/AD 0.3

6215-629-010-00

PLATE/TAPPET/AD 0.4

6215-629-011-00

PLATE/TAPPET/AD 0.5

6215-629-012-00

PLATE/TAPPET/AD 0.25

LA A R S AR 2R REE REE REE JEE REE REE AR EEE JEE NEE NEE NEE EEE NEE N JEE 2

ol Rl ol | Rl el el el o) ol ol ol ol k| ol ml ol b0l bo| ol =i col cofyeolnco




FIG. 28 COMPONENT PARTS 19
FOR 6215-600-103-10 ON Fig.20

6215-600-103-1D
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS
C | go1 c|L|P
30 |6215-629-013-00 PLATE/TAPPET/AD0.35 | * | A R
31 |6215-629-014-00 PLATE/TAPPET/AD 045 | * | N AR T A T
32 |6215-629-015-00 [PLATE/TAPPET/AD 0.55 * 1




50

6281-100-014-0A

FIG. 29 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

25

16

=

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

A= -

alieNel

=RQ

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

1

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

6281-129-064-00

HOUSING/STARTER ASSY

00 =3O [OU i O NI

6281-129-080-00

BEARING/NEEDLE

6281-129-058-00

BEARING/NEEDLE

6281-115-017-00

FRAME/COMMUTATOR END

6281-115-018-00

COVER

6281-129-065-00

BEARING/OILLESS

6281-129-066-00

BEARING/WITH SHOCKAB

6281-129-067-00

BEARING/OILLESS

6281-129-068-00

SHAFT/STARTER PLANET

6281-129-069-00

BEARING/OILLESS

6281-129-070-00

GEAR/STARTER PLANETA

6281-129-071-00

GEAR/STARTERINTERNAL

6281-127-003-00

LEVER/PINIONDRIVE

6281-151-014-00

SWITCH/MAGNETIC ASSY

6281-129-072-00

RING/SNAP

6281-129-073-00

RING/SNAP

6281-129-074-00

NUT/PINIONSTOP

6281-129-075-00

WASHER/SK.

6281-129-076-00

WASHER/SK

6281-129-077-00

WASHER/SK

6281-129-078-00

PLATE

6281-129-030-00

NUT

6281-129-029-00

NUT

6281-129-043-00

BOLT/THROUGH

%okl okl ok k| Xl ok okl %l K| %okl okl %l R k! %! X! Rl k| k! X! K k! k| X! X! ¥ ¥ X[OW®W

T N T e e B T e e T e T o B Y e e R e B S e e e T e e e e B . S O )




FIG. 29 COMPONENT PARTS o1
FOR 6281-100-014-00 ON Fig.23

6281-100-014-0A

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3700 T|O|R REMARKS

C GO1 C|L|P
31 16909-150-508-00 WASHER =~ | *| e
32 16909-110-408-00 NUT/M8 | *| i I I I
33 |6281-129-062-00 SCREW . | *| S I N T O

34 [6281-129-079-00 NUT * 1




52

FIG. 30 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

6281-200-005-0B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

£3100
GO1

A= -

alieNel

=RQ

REMARKS

6281-222-004-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

00 =3O [OU i O NI

6281-229-006-00

PLATE

6281-229-007-00

BOLT _

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-003-00

FRAME

6281-214-004-00

COVER

6281-229-029-00

HOLDER ASSY

6281-229-011-00

BUSH

6281-217-002-00

HOLDER/BRUSH ASSY

6281-215-001-00

BRUSH

6281-216-001-00

SPRING

6281-229-012-00

BOLT

6281-229-013-00

BOLT

6281-229-014-00

BOLT

6281-229-015-00

BOLT

6281-229-016-00

NUT

6281-229-017-00

BOLT

6281-229-018-00

NUT

6281-271-002-00

REGULATOR __ ASSY _

E IR S SRR NN REE AR REE A REE BEE NEE EE BN RRE R JEE REE REE SR REE NEE REE AR AR RN JeR.-ii7)

Iy I T N e B Y N N I o I A e e e B X N e e e N ]




ENGINE

E3112G03---SXG22

6004-097-320-10






FIG. 1 CYLINDER HEAD

55

8
6004-1011-0100,6004-1011-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P EB3112 T|O|R REMARKS
C | G603 C|L|P
,,,,, 1 16211-110-057-30 CYLINDERHEAD ASsy |*| ' | | | ([
,,,,, 2 16911-129-006-00 [CAP,SEALING | *| 2| | | | | |
,,,,, 3 16209-605-004-10 PLUG/PTY/2. ~  |*| 5| | | | |
,,,,, 4 |6212-569-002-00 SEALOIL . |*| S| [ | | |
5 |V682-200-000-60 BALL * 1
,,,,, 6 |6211-141-029-20 |GASKET/CYLINDERHEAD | *| ' | | | | | |
,,,,, 7 |6209-000-003-00 BOLT/M10X1.25X82 [ *| | | [ | |
8 16209-300-014-00 [STUD * 2




o6 FIG. 2 CYLINDER HEAD COVER

6003-110 -0100

TYPE OF MODEL

E3112
G03

KEY PART CODE DESCRIPTION

a=-
moa
R Q

REMARKS

6211-170-004-20 |COVER/CYLINDER HEAD 1

6211-751-001-10 |CAP,OIL FILLER

6211-173-003-00 |SEAL,CYL.HEAD COVER

6209-490-002-10 INUT/CAP

6209-572-003-00 |GASKET

OOV 100N =

[ EE SR A REE R 2 @R,/

[ Y YR SV

6209-360-028-10 HOSE/RABBER




FIG. 3 INLET MANIFOLD o1

6003-120B-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [B3772 T|O|R REMARKS
C G03 C|L|P
1 /6214-111-011-20 MANIFOLD(INLET) ASSY * 1




58

6003-140 -0100

FIG. 4 EXHAUST MANIFOLD

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

a=-

alieNel

=~ 7Q

REMARKS

6214-141-008-20

MANIFOLD/EXHAUST

1

6214-145-001-30

GASKET,EXH.MANIFOLD

V211-560-802-50

BOLT,SEMS/M8X25 7T

>IN

6904-110-822-00

STUD

PRk % RO W

1
6
2




FIG. S CYLINDER BLOCK

59

14
31
6004-202E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ME3112 T|O|R REMARKS
C (03 C|L|P
,,,,, 1 |6211-210-037-20 CYLINDERBLOCK ASSY | *| ' | | | | | |
,,,,, 2 [6209-000-004-10BOLT x| 8 0
,,,,, 3 16209-610-001-10 CUP/SEALING/28 | *| 2 | | | | |
,,,,, 4 16209-610-009-00 CUP/SEALING/36 | *| * | | | | |
5 |6509-605-019-10 PLUG * 3

,,,,, 6 [6212-531-005-10 PINIDLEGEAR | *| ' | [ | | |
,,,,, 7 16209-610-008-00 CUP/SEALING/12 | *| 2 | | | | |
,,,,, 8 |6211-258-001-00 SEALBEARINGCAP | *| * | | | | |
,,,,, 9 |6211-258-002-00 SEALBEARINGCAP/7 | *| 2 | | | | |

10 {6211-510-001-00 METAL,CRANK SET * !
11 |6211-511-003-00 [BEARING/CRANK/UPPER | *| * | | | | | |
12 [6211-511-004-00 BEARING/CRANK/LOWER | *| * | | | | | |
13 |6211-599-001-10 BEARING,THRUST CRANK | * | 0 SR O I O
14 16209-625-012-00 OILSEAL, | *| i I I I

15 {6209-749-001-20 PIN/TUBE * 2
16 |6213-129-006-00 PIN/STRAIGHT = |*| 2
17 16209-740-005-00PIN | *| S I N N O
18 [6904-110-840-00 STUD/M8X40  |*| '} | | (|
19 16904-110-818-00TOD | *| i O T T A

20 [6904-110-822-00 [STUD * 2
21 |6294-453-002-00 DOWEL. | *| e
22 16909-902-299-00 NIPPLE | *| i I I I
23 |6213-721-001-00 PIPEWATERDRAIN | *| i O I I I
24 16213-319-001-00 CONNECTOR,OIL FILTER | * | i I I I

25 |6211-291-001-10 |COVER,INJ PUMP * 1
26 |6211-292-001-20 GASKET/COVER | *| i R T T A
27 |V230-360-601-20 FLANGEBOLT = | *| i I I A O
28 |6215-549-013-00PIN @ *| i I I I
29 16209-788-001-00 BOLT,ADJUST | *| i I I I

30 [6909-110-406-00 NUT * 1




60

6004-202E-0100

FIG. 5 CYLINDER BLOCK

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

a=-

alieNel

=~ 7Q

REMARKS

31

6211-760-022-00

LEVELGAGE

[ [@Ra-l7)

1




FIG. 6 BEARING/UNDER SIZE

6003-209 -0100

61

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION z E&B ; 7 2 (L) 11} REMARKS
,,,,, 1 |6211-540-001-00 METAL,CRANKSET | T| * | | | | | |
,,,,, 2 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |
,,,,, 3 16211-560-001-00 METALCRANKSET | T| ' | | | | |
,,,,, 4 [6211-599-001-10 BEARING,THRUSTCRANK |T| * | | | | |

5 (6212-274-006-00 BEARING/CONNECTINGR |T| 3

6 [6212-276-006-00 BEARING/CONNECTINGR |T| 3




62

6004-210F-0100

FIG. 7 OIL PAN

S typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P FE3T12 T|O|R REMARKS

C (03 C|L|P

1 (6211-361-069-00 |OILPAN COMP * :

2 [6209-600-006-00 [PLUG/M14X1.5 * | osadssl

2A|3805-355-002-20 [PLUG/M14X1.5 * losione-|

3 |V720-102-401-80 |O-RING/P18 * 1

4 |V230-360-601-00 [FLANGEBOLT * | 18




FIG. 8 REAR OLATE

63

6004-220M-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS
C | o3 c|L|P
,,,,, 1 16211-341-070-00 PLATE/REAR | *| '/ 1 |
,,,,, 2 [6211-342-001-30 [POINTER . | *| L |
3 16901-911-020-00 BOLT,SEMS/M10X20 * 8




64

FIG. 9 GEAR CASE

6004-240P-0100,6004-240P-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

A= -

alieNel

=RQ

REMARKS

6211-310-038-00

GEARCASE __ ASSY

1

6509-605-019-10

PLUG

6209-610-002-10

CUP/SEALING/16

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

00 =3O [OU i O NI

V231-360-805-00

FLANGEBOLT

V231-360-804-00

FLANGEBOLT

V231-360-803-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-804-50

FLANGEBOLT

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-001-00

STOPPER,FULL-LOAD _

6209-409-001-00

NUT/M8

V341-120-008-00

NUT,CAP/M 8

6209-920-002-00

PACKING

3625-540-004-00

CAP,BLANK/30

6215-542-001-10

PIN/ARM

V710-140-004-00

RING,SNAP/ 4 E

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-001-30

GASKET/GEARCASE

6213-160-002-20

VALVE/RELIEF ASSY

6213-161-001-20

PISTON/VALVE/RELIEF

6213-164-001-00

SPRING/RELIEF VALVE

V705-140-012-00

RING,SNAP/12 C

%okl okl ook k| %l ki okl %l K| %okl okl X! k| k! %! X! Rl k| k! X! X k! k| X! X! k! ¥ X[OW®W

LT T e e Y B T T | e S S S Y B e e R L e B e T N e e )




FIG. 9 GEAR CASE

65

6004-240P-0100,6004-240P-0200

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ME3112 T|O|R REMARKS
C (03 C|L|P
31 16209-050-001-00 BOLTM6 .~ | *| e
32 16209-050-002-00 BOLTM6 | *| i I I I
33 16909-110-406-00 NUT . . | *| S I N T O
34 |16211-311-048-20 PLATE/FRONT | *| ' | | | | | |
35 1|6211-312-004-20 [GASKET/PLATE * 1
36 |6902-050-816-00BOLT | *| S I N T O
37 16211-319-002-00 SPACER,HYD.REAR | *| i I I I
38 |V723-102-004-20 O-RING | *| i I I I
39 |V705-140-040-00 RING,SNAP/40C | *| i O I I I
40 [6209-749-001-20 [PIN/TUBE * 2
41 |V231-360-805-00 FLANGEBOLT | *| i R I I O
42 |V231-360-804-50 FLANGEBOLT | *| '} | | (| |
43 |V231-360-804-00 FLANGEBOLT | *| i I I I
44 16212-530-004-10 SHAFT/HYDRAULIC ASSY | * | i O I I I
45 |V600-110-600-20 BEARING,RB/6002 * 1
46 |V600-110-620-30 BEARING,RB/6203 | *| i I I I O
47 |V211-260-801-60 BOLT,SEMS (S) M8X16 * 2




FIG. 10 HANGER

66

6003-290 -0100

REMARKS

O A

1| C
T| O
C| L

G03

E3112

S| TYPE OF MODEL

P
C

DESCRIPTION

PART CODE

6211-777-007-30 HANGER

KEY

1

2 |V233-361-002-00 [FLANGEBOLT




FIG. 11 VALVE

67

10
| 15
|
L]
18 e
E‘ Q9
19 ﬁ] 14 S|
g @\‘?’\/
i \\\\\ SSL$ I 12 ‘
9 s . %‘
20 g s
16 —é 1864 R S 5 4
. SN 12 I ;
! ?7 O 3
17 —? ' 4
s B .
= ' 2A
!
1A
194 I
¥
ﬁ 6
6004-301 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 3712 T|O|R REMARKS
C G03 C|L|P
,,,,, 1 |16212-551-001-10 [VALVEANTAKE | *|odel | | | |
1A |6212-551-029-00 [VALVE/ANTAKE | *loggea| | | | |
,,,,, 2 |6212-552-001-20 VALVE/EXHAUST | *|owdsa| | | | | ]
2A[6212-552-015-00 VALVE/EXHAUST | *logga-| | | | [
3 [6212-561-001-10 SPRING/VALVE * 6
,,,,, 4 16212-563-001-00 SEATVALVESPRING | *| ® | | | | |
,,,,, 5 16212-565-001-00 CUTTERVALVE | *| 2 | |\ | | |
,,,,, 6 |6212-571-006-00 TAPPET | *| S | 0
,,,,, 7 16212-575-002-00 ROD,PUSH | *| ¢ | | o]
8 [6212-600-002-10 ROCKERSHAFT ASSY * 1
,,,,, 9 16212-611-004-10 ROCKERARM | *| ¢ | | | | | |
10 16212-620-001-20 SHAFT/ROCKERARM ASSY | * | o T T T O
11 |6212-626-002-10PLUG | *| S T N T T
12 16212-628-004-00 BRACKET ROCKER SHAFT | * | N
13 |6212-628-005-00 BRACKET,ROCKER SHAFT | * 1
14 16209-940:004-00 SPRING | *| 2
15 |V704-140-016-00 RING,SNAP/16C | *| 2 | | | | | ]
16 |16212-616:002-00 SCREWADJUST = |*| N R I O T
17 |6209-409-008-00 NUT | *| N R I I T
18 [6209-000-002-00 BOLT * 1
19 |V231-360-805-00 FLANGEBOLT | *| A T T T O
20 |3817-401-001-00 NUT/MO8 | *| S




68

FIG. 12 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

a=-

alieNel

=RQ

REMARKS

6212-511-002-00

SHAFT,CAM_

1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE,THRUST

6901-910-612-00

BOLT,SEMS/M6X12

OOV 100N =

6212-523-023-00

GEAR/IDLE  ASSY

[ EE SR A RN R 2 @R,/

1
1
1
2
1




FIG. 13 PISTON

69

7
6004-340I-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS
C | o3 C|L|P
,,,,, 1 [6212-111-094-10PISTON | *| 3} | ([
,,,,, 2 |6212-121-014-20 RING/PISTON SET | *| ® | | | | |
,,,,, 3 6212-211-001-10 PINPISTON . | *| ° | /0 | |
,,,,, 4 |6209-587-001-00 RINGSNAP . |*| S| [ | | |
5 6212-230-004-10 CONNECTINGROD ASSY * 3
,,,,, 6 |6212-235-005-00 BOLT/CONNECTINGROD | *| °® | | | | | |
7 16212-271-006-00 BEARING/CONNECTINGR | * 3




70

6004-3491-0100

FIG. 14 PISTON/OVER SIZE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03
3

a=-

alieNel

=RQ

REMARKS

6212-114-094-10

PISTON(OV)

6212-124-014-10

RING/PISTON/OV SET

6212-116-094-10

PISTON(OV)

>IN

6212-126-014-10

RING/PISTON/OV SET

HaRgere

ool ol o




FIG. 15 CRANK SHAFT

71

10
6004-350Q-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P EB3112 T|O|R REMARKS
C | G603 C|L|P
,,,,, 1 {6212-310-019-30 CRANKSHAFT = ASSY | * |oggge| [ | | [ |
1A [6212-310-019-40 CRANKSHAFT  ASSY | *|pgggee-| 1] | | |
,,,,, 2 |V528-101-001-80FPIN . . |*] Y|}
,,,,, 3 16212-521-008-00 GEAR/CRANK , | *| | | | | |
4 [6209-730-002-00 KEY/07X05X20 * !
,,,,, 5 16212-330-013-30 FLYWHEEL, | *| | [ | | |
,,,,, 6 |6212-333-003-00 RINGGEAR [+ ' [ [ | | |~
,,,,, 7 |6209-046-015-00 BOLT/FLANGE [ *| 4| | [ | |
,,,,, 8 [6212-371-027-00 PULLEY/CRANK [ *| 1| | [ | |
9 |6212-379-001-00 WASHER * !
10 |6901-066-645-00 BOLT * 1




72

FIG. 16 OIL PUMP

6004-401C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

a=-

alieNel

=~ 7Q

REMARKS

6213-100-003-30

OILPUMP ASSY

1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY.

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

00 =3O [OU i O NI

6213-140-023-00

STRAINER

V720-102-401-50

O-RING/P15

6213-149-002-00

CLAMP,STRAINER

V231-360-801-60

FLANGEBOLT

6213-311-006-00

PIPE,OIL

6909-906-105-10

BOLT,JOINT

6209-920-002-00

PACKING

6213-240-002-10

CARTRIDGE/OILFILTER

L EEE SRR R NI IO RN REE SRR AR JEE R SR N N JleR. 7

O I Y e e B Y Y e T T I Y




FIG. 17 WATER PUMP

73

6004-420D-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ME3112 T|O|R REMARKS
C (03 C|L|P
,,,,, 1 |16213-610-005-40 WATERPUMP  ASSY | *| ' | | | | | |
,,,,, 2 |6213-611-003-20 BODY/WATERPUMP | *| ' | | | | |
,,,,, 3 16213-631-002-00 BEARING/WATERPUMP | *| ' | | | | |
,,,,, 4 16213-631-005-00 BEARING/WATERPUMP | * | ' | | | | |
5 [6213-622-002-10 [SEAL SET/WATER PUMP * 1
,,,,, 6 16213-621-003-00 ROTOR/WATERPUMP | *| ' | | | | |
,,,,, 7 16213-642-002-00 SEAL/WATERPUMPPULLE | * | ' | | | | |
,,,,, 8 |6213-613-002-10 GASKET |\ * | Y | V|
,,,,, 9 16213-612-004-00 PLATE/WATERPUMP | *| ' | | | | |
10 |[6213-619-003-00 |[SCREW/WATER PUMP * 3
11 16213-619-002-00 PIPE/WATERPUMP | *| S I A T T
12 [6213-614-003-10 GASKET/WATERPUMP | *| ' | | | | | |
13 |V231-360-804-50 FLANGEBOLT | *| i I I I
14 |3817-401-001-00 NUT/MO8 | *| e U I I
15 {6213-619-001-00 SPACER,PUMP.WATER * 1
16 |6213-614-004-10 GASKET,SPACER | *| ' | | | | | |
17 |6904-110-840-00 STUD/M8X40 ~ |*| 2| | | | | |
18 |V231-360-802-00 FLANGEBOLT | *| i I I I
19 |3817-401-001-00 NUT/MO8 | *| i R T T A
20 |6213-729-016-00 HOSE/RUBBER * !
21 |J061-210-015-00 CLAMP/WIRE/10-15 | *| e
22 16213-716-001-50 HOUSING/THERMOSTAT | * | i I I I
23 |6213-743-002-10 GASKET/HOUSING | *| i O I I I
24 |V231-360-802-00 FLANGEBOLT = | *| i I I I
25 |V231-360-807-50 [FLANGEBOLT * 1
26 |6513-770-022-10 THERMOSTAT = |*| o I I I O
27 |6213-711-004-00 PIPE/WATEROUTLET | * | i R T T A
28 |V723-102-005-50 O-RING | *| i U I I I
29 |V231-360-802-50 FLANGEBOLT | *| e R I I I




74

6004-480Q-0100

FIG. 18 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

a=-

alieNel

=RQ

REMARKS

6213-660-023-00

FAN/COOLING

1

6213-641-006-00

PULLEY,WATER PUMP

6213-669-003-00

SPACER/FUN/19

6901-910-635-00

BOLT

OU I QO IN =

6213-671-027-00

BELT/VCOGHM34.0

* %! %! * R OOTW

1
1
4
1




FIG. 19 INJECTION NOZZLE

75

21-2
P _-/’:'
ARy--——"
w2
I — S
A
&0
(N0.223725~) (NO. 1~223724) —
g j— _::’,
I\T::Jé/ ’
6004-501C-0100
S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E3T2 T|O|R REMARKS
C G03 C|L|P
,,,,, 1 16215-300-036-00 INJECTIONNOZZLE ASSY | * |o0s90s| | | | |FIG 027 |
1A [6215-300-036-10 INJECTIONNOZZLE ASSY | * |ooais| | 2| | |FIG 027
,,,,, 2 |6215-359-001-00 WASHER . 1 *losadel L]
,,,,, 3 16215-315-002-00 GASKET\NOZZLE | *| ® | | | | |
4 |6215-411-126-10 [PIPE/INJECTION ASSY * !
,,,,, 5 |6215-411-127-00 PIPE/INJECTION ASSY | *| ' | [ | | |
6 [6215-411-128-00 [PIPE/INJECTION ASSY * !




76

6004-511 -0100

FIG. 20 INJECTION PUMP

(NO.236000~)

2
47
5A
6A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

A= -

alieNel

=RQ

REMARKS

1

6215-600-103-10

INJECTIONPUMP ASSY

1

|FI1IG 028

2

6219-752-006-00

SHIM/INJECTION P/0.3

1
-235999

2A

6219-752-045-00

SHIM/INJECTIONPUMP,

1
236000-

6219-752-007-00

SHIM/INJECTION P/0.1

1
-235999

6219-752-008-00

SHIM/INJECTION P/0.2

1
-235999

6219-752-044-00

SHIM/INJECTIONPUMP

1
236000-

3
4
4A
5

6219-752-009-00

SHIM/INJECTION P/0.4

1
-235999

5A

6219-752-046-00

SHIM/INJECTIONPUMP

1
236000-

6

6219-752-010-00

SHIM/INJECTION P/0.5

6A

6219-752-047-00

SHIM/INJECTIONPUMP

%Kl Kk %k X! X! X R OWW

1
:229%16,
236000~

7

V231-360-802-00

FLANGEBOLT

7A

V201-360-802-00

BOLT/M8X20

8

3817-401-001-00

NUT/MOS

2
:2493?8
 240939- |

2

9

6215-621-016-20

CAMSHAFT/INJECTION P

10

6212-524-002-20

GEAR/INJECTIONPUMP

11

6209-730-005-00

KEY/07X05X09

12

V600-110-620-30

BEARING,RB/6203

13

V600-110-600-40

BEARING,RB/6004

14

6212-535-002-00

PLATE, THRUST INJPUMP

15

6901-910-612-00

BOLT,SEMS/M6X12

16

6215-520-001-00

FLYWEIGHT

17

6209-030-043-00

BOLT/M6X10

18

6215-526-004-00

THRUSTPIECE

19

6215-541-001-10

ARM/FLOATING COMP

20

6215-543-002-10

RINK/CONTROL

21

6215-542-006-00

PIN,CONTROL

22

V710-140-004-00

RING,SNAP/ 4 E

23

6215-5631-001-00

SPRING GOVERNOR

24

6215-541-003-10

LEVER,CONTROL

25

6209-044-001-00

BOLT/M6X18

LR REE R R A A R AR AR JEE REE REE AR N R IR AR

O I T e e B e e e A e N e e e e B ]




6004-511 -0100

FIG. 20 INJECTION PUMP

77

(N0.236000~)
20
) 4A
i
BA

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P ME3112 T|O|R REMARKS

C (03 C|L|P
26 |6909-111-406-00 NUT .~ | *| 2
27 |V720-101-900-80 O-RING/P8 | *| i I I I
28 16209-580-002-10 SPRINGRETURN | *| i I I I
29 |6215-549-007-10 ARM/CONTROL. | *| i I I I
30 [6909-110-406-00 NUT * !
31 |V411-260-006-00 WASHER/M6 | *| '/ | | | |
32 |V401-160-006-00 WASHER,SPM6 | *| i I I I
33 [6215-549-012-00 |[SPRING,STARTING * 1




78

(NO. 1~242224)

6004-550H-0100

FIG. 21 FUEL PIPE

(NO.242225~)

9A

J062-087-093-00

CLIP/HOSE/8.7-9.3

S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P FE3T12 T|O|R REMARKS
C G03 C|L|P
1 [6215-412-002-10 CONNECTOR , * |osodoal
1A [6215-412-004-00 CONNECTOR/FUEL * losgoms|
2 16215-411-125-00 [PIPE/FUEL . ¥ 1
3 [6209-360-018-00 [HOSE/RUBBER/160 * | 1
4 |J062-076-082-00 |CLIP/HOSE/7.6-8.2 * | ooios
4A |J062-076-082-00 |CLIP/HOSE/7.6-8.2 * losmn|
5 [6209-360-021-00 HOSE/RUBBER * | osomoal
5A16209-360-120-00 [HOSE/RUBBER/70 * losgoms|
6 |3632-360-036-00 JOINTT-TYPE2 * 1
7 16209-704-009-00 |CLAMP/WIRE/10-12 * | ouom04
8 16215-419-001-00 [TUBE,ORIFICE * | ogonoal
8A[|3640-586-004-00 RESISTANCE/1.0 * |osomn|
9 |J062-087-093-00 |CLIP/HOSE/8.7-9.3 * | 242224 77777777
*




FIG. 22 ADAPTER

79

6003-560E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS
C | o3 c|L|P
1 |6215-548-006-00 |ADAPTER/255X040 ASSY * 1




80

FIG. 23 ELECTRIC(1)

6004-801J-0100,6004-801J-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

A= -

alieNel

=RQ

REMARKS

6281-200-005-00

GENERATOR ASSY

1

|FI1G 030

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

6909-110-410-00

NUT/M10

6281-100-014-00

STARTER ~ ASSY

|FIG 029

00 =3O Ui

6901-911-025-00

BOLT

B JEE R R REE REE REE NI 2 (@R,

[ Y SPU R Y By SN




FIG. 24 ELECTRIC(2)

81

4
2 3
6004-8201-0100,6004-8201-0200
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS
C | o3 C|L|P
,,,,, 1 |6281-971-001-10 SWITCH/OILPRESSURE | * |.gpghss| | | [ [
,,,,, 2 |6282-450-002-00 [SWITCH/OVERHEAT | * |gpagyg| | [ | | |
,,,,, 3 [6281-410-024-00 GLOWPLUG . | *losehia| | [ | | .
,,,,, 4 |6219-732-016-00 CONNECTOR/GLOWPLUG | * |gog3sal | | [ |
5 [6281-910-003-10 SOLENOID * .226§13
,,,,, 6 [6209-630-002-10 GASKET = [ *lopghal | | [ |
,,,,, 7 |V230-360-601-20 FLANGEBOLT | *|opgs) | | | |
8 16281-920-001-00 RELAY,SOLENOID * :2276;1;’137




82

FIG. 25 ELECTRIC(2)

4
) 3
6004-8200-0100,6004-8200-0200
S ITyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [ E3T2 T|o|R REMARKS
C G03 C| L P
1 [6281-971-001-10 [SWITCH/OILPRESSURE * |oogaia|
2 16282-450-002-00 SWITCH/OVERHEAT * looggiar|
3 16281-410-023-00 (GLOWPLUG , , * |oogita|
4 [6219-732-016-00 CONNECTOR/GLOWPLUG | * |s0eais-|
5 |6281-910-003-10 |[SOLENOID * |oopiia:
6 |6209-630-002-10 [GASKET * | oogaia|
7 |V230-360-601-20 FLANGEBOLT e
8 |6281-920-001-00 RELAY,SOLENOID * | oogaid-|




6004-999H-0100

FIG. 26

REPAIR PARTS

83

KEY

PART CODE

DESCRIPTION

=7 Q

REMARKS

[ury

-810-036-00

-572-003-00

REPAIR/ENGINESET

GASKET

-115-001-20

-625-012-00

GASKET,INLET MANIFOL

OILSEAL

-292-001-20

GASKET/COVER

GASKET/PLATE

6213-743-002-10

O-RING

GASKET/HOUSING

V723-102-005-50

O-RING




84

NO. 1~223724)

6215-300-036-1B

FIG. 27 COMPONENT PARTS
FOR 6215-300-036-00,10 ON Fig.19

(NO.223725~)

— 7~49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

* (O v »

A= -
oA
=3O

REMARKS

6215-330-024-00

HOLDER/NOZZLE ASSY

6215-330-024-10

HOLDER/NOZZLE ASSY

6215-331-008-00

BODY/NOZZLE HOLDER

3
,,,,, | -223724 | .
3 2
,,,,, 2237325

6215-342-001-00

PIN,NOZZLE HOLDER

6215-343-001-00

WASHER

6215-332-013-00

NUT/NOZZLERETAINING

6215-339-001-00

PIECE,DISTANCE

6215-345-001-00

WASHER/0.9

6215-345-002-00

WASHER/0.925

6215-345-003-00

WASHER/0.95

6215-345-004-00

WASHER/0.975

6215-345-005-00

WASHER/1.0

6215-345-006-00

WASHER/1.025

6215-345-007-00

WASHER/1.05

6215-345-008-00

WASHER/1.075

6215-345-009-00

WASHER/1.1

6215-345-010-00

WASHER/1.125

6215-345-011-00

WASHER/1.15

6215-345-012-00

WASHER/1.175

6215-345-013-00

WASHER/1.2

6215-345-014-00

WASHER/1.225

6215-345-015-00

WASHER/1.25

6215-345-016-00

WASHER/1.275

6215-345-017-00

WASHER/1.3

6215-345-018-00

WASHER/1.325

6215-345-019-00

WASHER/1.35

6215-345-020-00

WASHER/1.375

6215-345-021-00

WASHER/1.4

6215-345-022-00

WASHER/1.425

6215-345-023-00

WASHER/1.45

LR REE RS REE JEE REE AR REE BEE JEE NEE REE REE EEE JEE AR REE EEE REE AR SRR REE REE REE AR REE REE
w; oo ©o oo o ) Co o 0o I ) G Co o | Co ©o 0 o ) G o ) ) ) Co o




FIG. 27 COMPONENT PARTS
FOR 6215-300-036-00,10 ON Fig.19

85

(NO. 1~223724) (NO.223725~)
— 5~ — 5 )
—— 50 —@
— 2 —2
— 7~49 — 7~49
11— 4 1 —] 4
—3—© ——3—©
D — D
%7 52 %7 52
5 —5
6215-300-036-1B
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [B3772 T|O|R REMARKS
C G03 C|L|P
30 |6215-345-024-00 WASHER/1.475 = | *| S
31 |16215-345-025-00 WASHER/15 | *| N
32 |6215-345-026-00 WASHER/1.525 | *| i R I I T
33 |6215-345-027-00 WASHER/1556 ., | *| i R I O T
34 [6215-345-028-00 WASHER/1.575 * 8
35 |6215-345-029-00 WASHER/1.6 | *| 3 | | | | |
36 |6215-345-030-00 WASHER/1.625 | *| S I T T T
37 |6215-345-031-00 WASHER/165 | *| N
38 |6215-345-032-00 WASHER/1675 | *| N R I O T
39 [6215-345-033-00 (WASHER/1.7 * 3
40 |6215-345-034-00 WASHER/1.725 | *| i R I O I
41 |6215-345-0385-00 WASHER/L.75 | *| 3 | | | | |
42 |6215-345-036-00 WASHER/1.775 | *| S I T T T
43 |6215-345-037-00 WASHER/18 | *| N
44 [6215-345-038-00 WASHER/1.825 * 3
45 |6215-345-039-00 WASHER/1.85 B s+ 1l 1T+
46 * 3
47 x| s 11
48 I N I I
49 |6215-345-043-00 WASHER/1.95 * 3
50 |6215-359-001-00 WASHER %ol | | L |
51 |6215-359-002-00 NUT | *| N
52 |6215-311-027-00 NOZZLE ASSY * 3




86

6215-600-103-1D

FIG. 28 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03
1

A= -

alieNel

=RQ

REMARKS

6215-619-009-00

SCREW/HOLLOW _

6215-619-010-00

WASHER/AIR BLEEDER

6215-643-006-00

SPRING/DELIVERYVALVE

2
3
3

6215-644-007-00

HOLDER/DELIVERYVALVE

6215-649-001-00

ORING

-231476

6215-649-019-00

ORING

6215-649-002-00

GASKET/DELIVERYVALVE

*| %! ®! k! ¥ X[(OW W

 231477- |

6215-641-006-00

VALVE ASSY

6215-611-001-00

HOUSING  ASSY

6215-631-019-00

ELEMENT ASSY

6215-619-022-00

BOLT/WASHERHEAD

6215-612-001-00

PLATE/ADJUSTING

6215-629-001-00

PIN/INJECTIONPUMP

6215-629-002-00

PLATE

6215-622-001-00

TAPPET/INJECTIO ASSY

6215-637-001-00

RACK/CONTROL ASSY

6215-635-001-00

SLEEVE/PLUNGER

6215-639-004-00

SEAT/SPRING/UPPER

6215-634-001-00

SPRING/PUMPPLUNGER

6215-639-005-00

SEAT/SPRING/LOWER

6215-629-003-00

PLATE/TAPPET/AD 0.6

6215-629-004-00

PLATE/TAPPET/AD 0.7

6215-629-005-00

PLATE/TAPPET/AD 0.8

6215-629-006-00

PLATE/TAPPET/AD 0.9

6215-629-007-00

PLATE/TAPPET/AD 1.0

6215-629-008-00

PLATE/TAPPET/AD 0.2

6215-629-009-00

PLATE/TAPPET/AD 0.3

6215-629-010-00

PLATE/TAPPET/AD 0.4

6215-629-011-00

PLATE/TAPPET/AD 0.5

6215-629-012-00

PLATE/TAPPET/AD 0.25

LA A R S AR 2R REE REE REE JEE REE REE AR EEE JEE NEE NEE NEE EEE NEE N JEE 2

ol Rl ol | Rl el el el o) ol ol ol ol k| ol ml ol b0l bo| ol =i col cofyeolnco




FIG. 28 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.20

87

6215-600-103-1D

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS

C | o3 c|L|P
30 |6215-629-013-00 PLATE/TAPPET/AD0.35 | * | A R
31 |6215-629-014-00 PLATE/TAPPET/AD 045 | * | N AR T A T
32 |6215-629-015-00 PLATE/TAPPET/AD 0.55 | * | N AR T N T

33 |6215-629-016-00 [PLATE/TAPPET/AD 0.65 * 1




88

6281-100-014-0A

FIG. 29 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

25

16

=

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

A= -

alieNel

=RQ

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

1

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

6281-129-064-00

HOUSING/STARTER ASSY

00 =3O [OU i O NI

6281-129-080-00

BEARING/NEEDLE

6281-129-058-00

BEARING/NEEDLE

6281-115-017-00

FRAME/COMMUTATOR END

6281-115-018-00

COVER

6281-129-065-00

BEARING/OILLESS

6281-129-066-00

BEARING/WITH SHOCKAB

6281-129-067-00

BEARING/OILLESS

6281-129-068-00

SHAFT/STARTER PLANET

6281-129-069-00

BEARING/OILLESS

6281-129-070-00

GEAR/STARTER PLANETA

6281-129-071-00

GEAR/STARTERINTERNAL

6281-127-003-00

LEVER/PINIONDRIVE

6281-151-014-00

SWITCH/MAGNETIC ASSY

6281-129-072-00

RING/SNAP

6281-129-073-00

RING/SNAP

6281-129-074-00

NUT/PINIONSTOP

6281-129-075-00

WASHER/SK.

6281-129-076-00

WASHER/SK

6281-129-077-00

WASHER/SK

6281-129-078-00

PLATE

6281-129-030-00

NUT

6281-129-029-00

NUT

6281-129-043-00

BOLT/THROUGH

%okl okl ok k| Xl ok okl %l K| %okl okl %l R k! %! X! Rl k| k! X! K k! k| X! X! ¥ ¥ X[OW®W

T N T e e B T e e T e T o B Y e e R e B S e e e T e e e e B . S O )




FIG. 29 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.23

89

6281-100-014-0A

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P E3172 T|O|R REMARKS

C | o3 c|L|P
31 |6909-150-508-00 WASHER =~ |*| A R
32 |6909-110-408-00 NUT/M8 | *]| N AR N A A
33 |6281-129-062-00 SCREW .~ |*| S0 TR O I O O —

34 |6281-129-079-00 NUT * 1




90

FIG. 30 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.23

6281-200-005-0B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
G03

A= -

alieNel

=RQ

REMARKS

6281-222-004-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

00 =3O [OU i O NI

6281-229-006-00

PLATE

6281-229-007-00

BOLT _

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-003-00

FRAME

6281-214-004-00

COVER

6281-229-029-00

HOLDER ASSY

6281-229-011-00

BUSH

6281-217-002-00

HOLDER/BRUSH ASSY

6281-215-001-00

BRUSH

6281-216-001-00

SPRING

6281-229-012-00

BOLT

6281-229-013-00

BOLT

6281-229-014-00

BOLT

6281-229-015-00

BOLT

6281-229-016-00

NUT

6281-229-017-00

BOLT

6281-229-018-00

NUT

6281-271-002-00

REGULATOR __ ASSY _

E IR S SRR NN REE AR REE A REE BEE NEE EE BN RRE R JEE REE REE SR REE NEE REE AR AR RN JeR.-ii7)

Iy I T N e B Y N N I o I A e e e B X N e e e N ]




CHASSIS

1728-097-100-10






FIG. 1 ENGINE MOUNT SYSTEM

6—e

7—
(ENGINE)
(ENGINE)

93

(ENGINE)

12 _? (E N; NE)
11 '
5
109 N
1728-101 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 /1728-101-200-00 BRACKET'MOUNT/LCOMP | *| * | ' | | | | |
,,,,, 2 [1725-101-210-00 BRACKET/MOUNT/RCOMP | * | ' | * | | | |
,,,,, 3 |V203-461-002-00 BOLT/M10X1.25X20 | *| " | " | | | |
,,,,, 4 |V401-160-010-00 WASHERSPM10 | *| 7| " [ | | |
5 {1593-101-003-20 INSULATOR * 4 4
,,,,, 6 |V304-460-008-00 NUT/M8 = |*| & | 8 |\ |\ | |
,,,,, 7 |V401-160-008-00 WASHER,SPMS8 | *| & | 8 | | | | .
,,,,, 8 |V411-260-008-00 WASHERPL/MS8 | *| % | 2| | | |
,,,,, 9 |1728-101-210-00 STOPPER _COMP | *| ' | * | | | |
10 [V211-661-002-50 [BOLT 7T(SP) ol 2
11 [1728-101-001-00 INSULATOR | *| '}t | { | |
12 |V363-260-008-00 NUT/WASHER * 2 2




94

37

(ENGINE)
.

(ENGINE)

.

— 38
— 39
— 43
— 42

1728-102 -0100

FIG. 2 RADIATOR SYSTEM

I

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

alieNel
T FQ

REMARKS

1705-102-500-00

RADIATOR __ ASSY

1650-102-202-10

CAP

1703-102-202-00

PROTECTOR

1703-102-205-00

GUIDE

1703-102-206-00

GUIDE

1703-102-203-00

SCREW/P

1705-102-202-00

PACKING

00 =3O [OU i O NI

1650-102-006-00

INSULATOR

1705-102-009-00

SEAL/15X15X380

3666-202-005-00

PROTECTOR

1421-603-004-00

BUSH,LEVER

V200-260-603-00

BOLT/M 6X30

3740-162-005-00

WASHER

2150-661-002-00

COLLAR

1427-621-012-00

GROMMET

1728-102-210-00

SHROUD _ COMP

L
o]

1728-102-210-10

SHROUD COMP

V210-360-601-20

BOLT,SEMS

E_‘»—nva.www.-u.-um-u.p.—v.—v.—u.—u.-n

o
o

.
e B R I I A e e N N B e e

®

o

i
<]
~

V360-260-006-00

NUT/M6

1725-102-001-00

HOSE/RADIATOR/UPPER

1705-102-016-00

HOSE/RADIATOR/LOWER

J061-230-038-00

CLAMP/WIRE/30-38

J061-236-044-00

CLAMP/WIRE/36-44

1728-102-220-00

HOSE/290  ASSY

1728-102-230-00

HOSE/450 ASSY

1560-104-010-40

CONNECTOR

1424-101-203-00

PLUG

1424-101-204-00

PACKING

V211-360-802-00

BOLT/SP

J061-210-015-00

CLAMP/WIRE/10-15

LN R R SR JEE JEE REE REE NEE JEE EEE REE

L i e Rt T T B Y M{%r—l
S Y I Y S Ry X R R R R Y Y T




(ENGINE)
|8

(ENGINE)

1728-102 -0100

FIG. 2 RADIATOR SYSTEM

I

2_

i 5

- —
l10®

& 4

95

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
30 |1728-102-200-00 PANEL/RADIATOR COMP | * | e
31 1V201-260-802-50 BOLT/M8X25 | *| o S I I
32 |1423-616-004-00 CUSHION/RUBBER/10X25 | * | 21 S I I O
33 |V304-260-008-00 NUT . |*| . S I O
34 [1724-102-012-00 [TRIM/188 * 1 !
35 |V201-261-010-00 BOLT/M10X100 | *| 2 | 2 | | | | |
36 |V363-260-010-00 NUTM1O | *| . i I O O
37 11705-102-240-20 RESERVETANK ASSY | *| i O I I I
38 16221-408-008-00CAP I *| i O I I I
39 [6221-408-009-00 [PACKING * ! !
40 [6221-408-010-00 HOSE/RUBBER | *| ' | *t | | | | |
41 |1705-102-251-10PIPE || Y ot o4}
42 |1705-102-252-20 HOSE/RUBBER | *| i O I I I
43 |6221-408-013-00 CLAMP | *| 2l S I
44 |6221-408-007-00 PLATE/CAUTION * 1 1
45 16221-408-003-00 BRACKET/RESERVETANK | * | i e I I O
46 |V210-260-601-60 BOLT/S * 2 2




%6 FIG. 3 MUFFLER SYSTEM

8
3
(ENGINE)
1739-103 -0100
S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l}} REMARKS
1 [1789-103-200-00 MUFFLER  COMP ¥ 1 1
2 18659-301-001-00 |GASKET ¥ 1 !
3 |V304-700-008-00 NUT , * | 2 2
4 |V401-700-008-00 WASHER/LOCK * | 2 2
5 |V211-360-801-60 BOLT,SEMS (SP) * ¢ 4
6 |1739-103-210-00 BRACKET/MUFFLER/CLEA | *| ! 1
7 11427-111-229-00 |CUSHION,RUBBER ¥ 2 2
8 |V211-260-802-00 [BOLT/S ¥ 1 !
9 [1672-103-001-00 |[CLAMP/32 , * ! 1
10 |[V211-360-801-60 BOLT,SEMS (SP) * 1 !
11 |[V401-160-010-00 WASHER,SP/M10 * | 1 1




FIG. 4 AIR CLEANER SYSTEM

1728-104 -0100

97

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION E SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1675-104-210-10 CLEANER/AIR ASSY | *| | | | | | |
1A |1728-104-210-00 CLEANER/AIR ASSY | *| o | g | | | | |
,,,,, 2 [1675-104-211-00(COVER (ASSY | *| ' | ‘| | ¢} |
,,,,, 3 |1675-104-218-00 [ELEMENT ~ ASSY |*| ' | Y| | ¢} |
4 |1544-104-205-00 [VALVE * ! !
,,,,, 5 |1650-104-201-00 CLIP (x| 2| 2| | |
,,,,, 6 |1614-104-001-00 BAND/CLEANER | *| ' | t | | | |
,,,,, 7 11724-104-001-00 HOSE/CLEANER/ANLET | *| ' | * | | | |
,,,,, 8 |J061-247-055-00 CLAMP/WIRE/47-55 | *| ‘| * |\ | | |
9 [1705-104-002-00 [HOSE/CLEANER/OUTLET | * ! !
10 ([J061-247-055-00 |[CLAMP/WIRE/A7-55 * 2 2




98

(ENGINE)
13_:§ §—16
;o

1728-105 -0100,1728-111 -0100

FIG. 5 FUEL PUMP,FUEL TANK SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1725-105-220-00

FILTER/FUEL _ ASSY

1

|FI1IG 054

V201-260-806-50

BOLT/M 8X65

i

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

1
2
3 |V401-160-008-00
4
5

3805-311-210-10

PUMP/FUEL =~ ASSY

5
<SRRI

3829-311-200-00

PUMP/FUEL  ASSY

6 |V210-360-601-60

BOLT(SP)/M6X16

"
=
hy |

AN

7 11728-105-240-00

HOSE/07X12X700 ASSY

8 11650-111-034-00

CLIP/HOSE/11-13

9 11705-105-420-00

HOSE/07X12X450 ASSY

1650-111-034-00

CLIP/HOSE/11-13

1728-105-240-00

HOSE/07X12X700 ASSY

1650-111-034-00

CLIP/HOSE/11-13

J061-211-013-00

CLAMP/WIRE/11-13

1728-105-230-00

HOSE/06X10X1650 ASSY

J062-104-111-00

CLIP/HOSE/10.4-11.1

J061-209-011-00

CLAMP/WIRE/09-11

1728-111-001-00

TANK/FUEL

1593-612-005-00

INSULATOR/10X30X03

V411-260-008-00

WASHER,PL/M 8

35660-201-015-00

WASHER, BINDING SHAFT

V560-160-008-00

PIN/SNAP

1593-612-220-10

CAP,TANK

2706-501-003-00

BREATHER,TANK CAP

2706-501-004-00

GASKET

1593-612-230-00

GAUGE,FUEL

R S AR REE REE AR NEE SEE ZEE REE NEE REE REE REE AR JEE REE BEE AR

e e R e i e e e B B I e o

HHHHWNMW!—‘HHHI—II—‘HMHMHNEH%HHHHH




1728-112 -0100

FIG. 6 BATTERY SYSTEM

(EARTH)

99

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 E (L) l; REMARKS
,,,,, 1 |1672-112-240-00 BATTERY/38B20R ASSY | *| ' | ' | | | | |
,,,,, 2 [1427-621-002-10 CAPBATTERY | *| S | S| | | | .
,,,,, 3 12512-650-002-00 BATTERYCAP | *| o0 -age| [ | | |
8A|2512-650-002-10 BATTERYCAP. | *| oopr| e | 1| | |
4 [1675-112-002-00 [BOLT/BATTERY * 2 2
,,,,, 5 |V301-260-006-00 NUTMS6  |*| 2| 2| | | |
,,,,, 6 |V360-260-006-00 NUT/M6 | *| 2| 2| | | | .
,,,,, 7.11728-112-002-00 COVER/BATTERY | *| ' | Y\ | | |
,,,,, 8 |1527-604-002-00 CLIP®) x| 2|2\
9 [1728-112-200-00 [HARNESS/BATTERY ASSY | * | .jdsa| .o
9A[1728-112-200-10 HARNESS/BATTERY ASSY | * | 4ad¢| s 1] | | |
10 |V304-260-008-00 NUT | *| S O I I I
11 |1728-112-230-00 |CABLE/EARTH ASSY | *| O I I I
12 |V211-361-002-50 BOLT/SP | * | i O I I I
13 [3626-276-003-00 |CABLE,WIRE * | ado| i
13A[3623-263-001-00 WIRELEAD | *| aabo | yoba| | | |
14 |V211-361-002-00 BOLT,SEMS | *| '} *+t | (| |
15 |V203-461-002-00 BOLT/M10X1.25X20 | *| i O I I I
16 |V401-160-010-00 WASHER,SPM10 | *| i T T A
17 |V411-260-010-00 WASHER/M10 * ! 1




100 FIG. 7 ACCELERATOR LEVER SYSTEM

1728-117 -0100

S lrtyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l}} REMARKS
1 [1728-117-210-00 |[CABLE/ACCELERATOR * 1 1
2 |V411-260-006-00 WASHER / M6 , * 1 1
3 |V500-162-001-00 [PIN,SPLIT/2 X10 , * 1 1
4 [1728-117-200-00 [LEVER/ACCELERATOR * ! 1
5 [1725-117-001-00 |GRIP/09X65/0R * | dogl -mho
5A1728-117-001-00 |GRIP/07X65/0R * | st
6 |1600-117-002-00 [LINING/11X40X03 * 1 1
7 11593-117-003-10 |[SPRING,DISK * 1 1
8 |V411-260-010-00 WASHER/M10 * 1 1
9 |V304-260-010-00 [NUT * |2 2




FIG. 8 INPUT SHAFT SYSTEM

1728-120 -0100

101

S [TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (IT l; REMARKS
,,,,, 1 |1728-120-200-00 JOINT/UMIVERSALSET | * | s | afsa| | | | |
1A [1728-120-220-00 JOINT/UNIVERSALSET | * | as7s | qage- | | | | |
,,,,, 2 [1725-120-211-00 KITJOINT | *| &, | o | | | |
2A|1752-120-201-00 JOINT/UNIVERSALASSY | * | s | wde| | | | |
3 [1725-120-212-00 RING/SNAP AR
8A|1728-120-221-00 [FRANGENOKE | *| ase | wdo | | | |
,,,,, 4 |1725-120-213-00 YOKE/CLAMP | *| sy | use| | | |
_4A|1728-120-222-00 SLEEVE/YOKE | *| age |y | | | |
,,,,, 5 |1728-120-201-00 YOKE/SHAFT | *| | casa| || |
5A [1728-120-223-00 [SHAFT/YOKE * | o ks
,,,,, 6 |1725-120-215-00 YOKE/FLANGE | *| sy | se| | | |
_6A|1752-120-205-00 FLANGE/YOKE | * | sgs | vage-| | [ |
,,,,, 7.11728-120-202-00 YOKE/SLEEVE | *| aog| use| | | |
_TA|1725-120-216-00 YOKE/SLEEVE | *| afu| afea| | | |
8 |V203-361-002-50 BOLT * 3 3
,,,,, 9 |V401-160-010-00 WASHERSPM10 | *| 3 | 2 | | | | |
10 [V211-560-803-00 BOLT/M8X30 * 1 !




102

1728-201 -0100

FIG. 9 MISSION CASE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

alieNel

=RQ

REMARKS

1728-201-001-30

CASE/TRANSMISSION/LH

1728-201-001-40

CASE/TRANSMISSION/LH

V782-160-000-4T

PLUG/SCREW/SEAL

* * O w»

3
D

2426 |

V782-160-000-8T

PLUG/SCREW/SEAL

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

V720-112-401-10

RING/O

1728-201-002-00

CASE/TRANSMISSION/RH

V523-101-002-20

PIN

[ e e N,g,_. |

V211-560-802-50

BOLT,SEMS/M8X25 7T

2111-101-011-00

PLUG,OIL

1728-201-003-00

GAUGE/OILLEVEL

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER /M12

B ZOE RO REE AR NN REE REE REE JEE EEE REE

[T SR NS R NG




FIG. 10 HST SYSTEM

103

11
12
1728-202 -0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION 2 SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |K510-005-000-00 HST(SXG/21) ASSY | *| .gs3| 02| | | |FIG 053 |
1A |K510-005-000-10 [HST(SXG/21) ASSY | *| ie8e| e0a-|1]| | |FIG 053 |
,,,,, 2 |V523-100-801-60 PIN .~ |\* | 2| 2
,,,,, 3 |V201-361-014-00BOLT . |*| 2| 2| | | |

4 |V201-361-007-50 BOLT * 2 2
,,,,, 5 |V401-160-010-00 WASHER,SPM10 | *| * | | | | |
,,,,, 6 |V411-260-010-00 WASHERM10 | *| * | 4| | | |
,,,,, 7 |V720-102-401-50 O-RING/P15 | *| Y | b\ oo
,,,,, 8 |1725-210-001-00 HUB | * ) Uty

9 |V580-140-503-20 [PIN,SPRING/5 X32 W * ! !
B L WIRE ~ |* i I I I O
11 [1725-210-002-00 FAN/HST | *| Y ot o4}
12 |vV211-360-802-00 BOLT/SP | *| . S I O O
13 |3805-354-280-00 ADAPTOR/G3/8XM16ASSY | * | i O I I I

14 |V720-112-401-40 (O-RING/P14 * ! !




104

15 (EXCEPT G TYPE)

17
@L‘14(EXCEPT G TYPE)

FIG.10

FIG. 11 INPUT GEAR SYSTEM

G TYPE)

21 G TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

* (O v »

SXG19

SXG22

alieNel

=RQ

REMARKS

1728-203-210-00

GEAR/INPUT/12 COMP_

1728-203-210-10

GEAR/INPUT/12 COMP_

1480-207-011-00

WASHER/31X42X1

1
71235 _|
1
- 1236-_ |
1

1
|...-574_|
1

V704-140-030-00

RING,SNAP/30 C

1689-201-003-10

COLLAR/31X38X11

8595-201-017-00

SHIM/0.2

V600-110-600-60

BEARING,RB 6006

1728-203-001-00

HUB/HST

V721-103-106-00

0-RING/G60

1728-203-003-00

GEAR/BEVEL/45

1728-203-200-00

GEAR/SPUR/23 COMP _

1728-203-002-00

COLLAR/34X26X21

V600-110-630-50

BEARING,RB/6305

V600-110-620-50

BEARING,RB/6205

1689-202-002-00

IMETAL/BRAKE

V744-125-400-70

SEAL,OIL/TC25407

V721-103-105-00

O-RING/G50

V211-260-802-00

BOLT/S

1728-203-004-00

SHIM/0.2

1728-203-005-00

SHIM/0.6

1728-203-500-00

GEAR/SPUR/23/G COMP

1728-203-051-00

IMETAL/G

1614-241-004-00

PLUG/SEAL/25

[ EEE REE AR AR RN NI SR AN REE REE REE NEE NN EEE BEE AR REE NEE REE AR

T T e e Y T N N ) B e T e TR o T Y B VA VR VR Y. Y B

HHHNN#HHHHHHHHHHNGHHHE




FIG.

1728-204A-,1728-204 -0100

1
!l

1

2/ ]/)I/.];‘ @ I
i :0 ﬂ

FERENTIAL GEAR SYSTEM

105

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) 11} REMARKS
,,,,, 1 |1728-204-001-00 GEAR/SPUR/M48 | *| * | ' | | |\ |
,,,,, 2 |1672-301-002-00PIN o \x Ut
,,,,, 3 |V528-100-801-60 PIN . | x ) Ut od o
,,,,, 4 |1544-304-006-10 BOLT/M8X25 . |*| * | 4| | | | |
5 |V401-160-008-00 WASHER,SP/M 8 * 4 4
,,,,, 6 [1427-301-002-20 CASEDIFF | *| ' | bt | | |}
,,,,, 7 11444-411-006-00 SHAFT,DIFF.PINION | *| ' | * | | | |
,,,,, 8 |1672-301-003-00 PINION/BEVEL/12 | *| * | 2| | | |
,,,,, 9 |1427-301-005-00 COLLARPINIONTHRUST |*| 2 | 2 | | | |
10 {1672-301-004-00 (GEAR/BEVEL/14 * 2 2
11 [1427-301-007-00 COLLAR,THRUST | *| 2 | 2 | | | | |
12 |V600-110-600-90 BEARING,RB/6009 | *| S O I I I
13 |V600-110-601-00 BEARING,RB/6010 | *| O I I I
14 |1728-204-002-00 CLUTCH/DIFFLOCK | *| i O I I I
15 |{1728-204-200-00 ARM/DIFF COMP * ! !
16 |1689-205-005-10 PIN/10X21 | *| i I I I O
17 |V720-103-502-40 O-RING/P24 | *| O I I I
18 |1104-410-007-00 |SPRING/HEO74 | *| ' | t | | | | |
19 11728-204-003-00 STAY/DIFFCABLE | *| i O T A
20 [V211-360-802-00 [BOLT/SP * 2 2
21 |1705-204-220-00 PEDAL/DIFF COMP | *| i I I I O
22 |7963-611-003-00 PIN/12X48 | *| O I I I
23 |V411-260-012-00 WASHER/M12 | *| i O I I I
24 |V500-163-002-00 PIN,SPLIT/3 X20 | *| O I I I
25 [1705-204-003-00 [PEDAL/DIFF * 1 1
26 [1593-101-012-00 STOPPER | *| '}t | | |
27 |V211-260-802-00 BOLT'S | *| . i I I O
28 |1728-204-210-00 CABLE/DIFF ASSY | *| i O I I I
29 |V411-260-008-00 WASHER,PL/M8 | *| L i I O O
30 |[V500-162-501-50 [PIN,SPLIT/2.5X15 * 2 2




106 FIG. 11/2 DIFFERENTIAL GEAR SYSTEM

1728-204A-,1728-204 -0100

TYPE OF MODEL

S I|C|G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l; REMARKS
31 |[1650-509-003-10 HOLDER/10 ¥ 1 !
*

1 1

32 |[V211-360-801-60 BOLT,SEMS (SP)




FIG. 13 HST UNLOAD SYSTEM

107

4
4A
[ 1
u‘)
T
5
6
1728-208 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 (1728-208-200-00 PINLEVER COMP | *| ‘L | L/ @ |\
,,,,, 2 |V211-260-801-60 BOLT,SEMS (§)M8X16 | *| 2 | 2 | | | |
,,,,, 3 |1728-208-210-00 LEVER/UNLOAD COMP | *| ' | * | | | |
,,,,, 4 11728-208-001-00 [SPRING/HTO014 | *| 50| o | | | |
4A (1728-208-001-10 SPRING/HT014 bl el
4B [1728-208-001-20 SPRING/HTO14 | *| oo | o5 2| [ | |
,,,,, 5 |V411-260-008-00 WASHERPL/MS8 | *| ' | 1 | 4 ]
6 [V500-162-002-00 [PIN,SPLIT/2 X20 * 1 1




108

1728-271 -0100

FIG. 14 HST LINK SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

alieNel

=RQ

REMARKS

1728-271-200-00

ARM/TRUNNION COMP

1728-271-200-10

ARM/TRUNNION COMP

1646-226-053-00

BOLT/SM/M10X23

1
[.-=1190._|
1
- 1191- |
1

1
| =489 |
1

1560-695-021-00

JOINT BALL M0SRH

V304-260-008-00

NUT

1646-640-002-00

ROD/MO08X64

1560-695-022-00

JOINT BALL MOSLH

1560-132-007-30

NUT/MS

V401-160-008-00

WASHER,SP/M 8

DO DO R | e e

V304-260-008-00

NUT

1728-271-210-00

ARM/HST __ COMP

-

621

1728-271-210-10

ARM/HST _ COMP

1728-271-210-20

ARM/HST  COMP

1480-304-002-00

PIN 6X28

1

| _=3266._|
1

. 3267-

1728-271-220-00

SHAFT/HST COMP

V201-260-804-00

BOLT/M 8X40

13A

V201-260-803-50

BOLT/M 8X35

V304-260-008-00

NUT

2
|_-3266_ [ -
2
. 3267- | _1(
2

1646-640-580-00

DAMPER/OIL  ASSY

V362-260-008-00

NUT/WASHER

V500-162-002-00

PIN,SPLIT/2 X20

V411-260-008-00

WASHER,PL/M 8

1728-271-003-00

BRACKET/NEUTRAL

V211-560-802-00

BOLT/M8X20

1728-271-230-00

LEVER/ADJUST COMP

21A

1728-271-230-10

LEVER/ADJUST COMP

V211-560-802-00

BOLT/M8X20

»

.
[ S Rt S N N

(Y

35660-201-015-00

WASHER,BINDING SHAFT

1728-271-240-00

ARM/NEUTRAL ASSY

cn'
Rk PRI ol R R R R R
=

24A

1728-271-240-10

ARM/NEUTRAL  ASSY

L RN RS R

-1190 |
1
1191-

| | =
(=
]

&
©

&
?P—‘




1728-271 -0100

FIG. 14 HST LINK SYSTEM

109

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION z SXG19 | sxa22 g (13 l; REMARKS
25 |2504-135-008-00 BUSH(18X20X20) = |*| e
26 |2144-419-022-00 WASHER/18X26X02 | *| O I I I
27 |V704-140-018-00 RING,SNAP/1I8C | *| ' |t | (| |
28 |1725-272-003-00 BEARING/BALL, | *| O I I I

29 [1725-272-004-00 [PIN/08X19 * | ogd | Eh
29A|2504-135-006-00 PIN/08X19 | *| ol | sds | || |
30 |V500-162-502-00 PIN;SPLIT/2.5X20 | *| i O I I I
31 11728-271-004-00 STAYROD | *| i O I I I
32 |V211-260-801-60 BOLT,SEMS (S) M8X16 | *| 21 S I I O

33 12500-210-016-00 |[SPRING/HE108 * s
33A[3801-461-002-00 SPRING/HE110 | *| '} 4| | | | |
34 [1725-272-005-00 ROD/MO8X85 | *| '}t | o}

35 |V362-260-008-00 [NUT/WASHER * 2 2




110

FIG. 15 HST PEDAL SYSTEM

1728-272 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

=RQ

REMARKS

1728-272-230-00

PEDAL/HST/F COMP

1

V211-360-801-60

BOLT,SEMS (SP)

1

1740-272-061-00

PAD/HST/OR

1

1728-272-200-00

ARM/HST/F  COMP

1728-272-200-10

ARM/HST/F  COMP

,,,,, =621 _|
622-

V401-160-006-00

WASHER,SPM 6

V760-150-000-00

NIPPLE,GREASE

1728-272-001-00

ROD/HST/F

V411-260-008-00

WASHER,PL/M 8

Wioi~3io o g}» oD

V500-162-502-00

PIN,SPLIT/2.5X20

1689-272-240-00

PEDAL/HST/RH COMP

V211-360-801-60

BOLT,SEMS (SP)

1740-272-062-00

PAD/OR

1728-272-210-00

ARM/HST/R  COMP

1728-272-210-10

ARM/HST/R  COMP

2]

G

V401-160-006-00

WASHER,SP/M 6

V760-150-000-00

NIPPLE,GREASE

1728-272-002-00

PLATE/I/16X192

V411-260-008-00

WASHER,PL/M 8

V500-162-502-50

PIN,SPLIT/2.5X25

V411-260-020-00

WASHER/M20

V704-140-020-00

RING,SNAP/20C

B IEE IR R AR AN REE L AR BEE RO BEE NN BEE REE REE BEE JEE

e I N e e e

[ B YR YRS »—l'o-.:n-l




1728-306 -0100

FIG. 16 REAR AXLE SYSTEM

111

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 E (L) l; REMARKS
,,,,, 1 |1728-306-001-00 CASE/SPACER | *| %] &l | | |
_1A[1728-306-001-10 (CASE/SPACER | *| 48 | & (2| | | ]
,,,,, 2 |V523-101-002-20 PIN x| 6 | 6\
,,,,, 3 |V211-561-002-50 BOLT/M10X25 | *| ' | % | | \
4 |V411-260-010-00 WASHER/M10 * ! !
,,,,, 5 |1728-306-002-10 CASE/CHAINA | *| 2| 2| | | |
,,,,, 6 |1728-306-003-00 |CASE/CHAIN/B | *| afol| sl | | |
_6A[1728-306-003-10 CASE/CHAIN/B | *| &of (1| [ | ]
6B |1728-306-003-20 CASE/CHAIN/B | *| o | s 1| | |
7 |V523-101-002-20 [PIN * 4 4
,,,,, 8 |V211-560-803-00 BOLT/M8X30 | *| % | | | | |
,,,,, 9 |1728-306-005-00 SHIM/O.6 |\ *| | B | | |
_9A|1728-306-005-00 SHIM/O.6 | *| el &l | | | ]
9B|1728-306-005-00 SHIM/0.6  |*| @& ea | | | | ]
10 |V201-361-203-50 BOLT/M12X35 * 2
10A|V201-361-204-00 BOLT/M12X40 | *| Sl
11 |V401-160-012-00 WASHERSPM12 | *| ® | 8 | | | | |
12 |V782-160-000-8B PLUG/SCREW/SEAL | *| o S I I O
13 |V782-160-000-4B PLUG/SCREW/SEAL | *| . il I O O
14 |[1728-306-210-10 STAY/CASE COMP | b
14A|1728-306-210-20 [STAY/CASE  COMP | *| soe | qoi- 1| | | |
15 11728-306-007-00 SHIM/OG | *| o S I I
16 |V211-560-803-00 BOLT/M8X30 | *| S I I I I




112 FIG. 17 WHEEL SHAFT SYSTEM

1728-307 -0100,1728-307A-0100

TYPE OF MODEL
SXG19 | SXG22

KEY PART CODE DESCRIPTION

A= -
oA
=3O

REMARKS

* (O v »

1 |1728-307-002-00 SHAFT/DIFF , ] s | a1 |
2

].A 1728-307-002-10 SHAFT/DIFF . < i,,,,,,ll&ﬁ,‘,, 77777 5,38',,,,,1‘,
V600-110-620-50 [BEARING,RB/6205 4

V705-140-052-00 RING,SNAP/52 C

V744-128-451-10 |[SEAL,OIL/TC284511

1728-307-005-00 [SPROCKET/29

2
3
4
5 [1728-307-004-00 SPROCKET/11
6
7
8

V600-110-600-80 BEARING,RB/6008

9 [1728-307-006-00 ROLLERCHAIN

10 {1728-307-007-10 GUIDE/CHAIN

*
*
*
*
V704-140-025-00 [RING,SNAP/25C : *
*
*
*
*
*

11 [2194-201-005-00 [PLUG/40X8

L
19
-3
o

12 [V600-110-620-60 [BEARING,RB/6206

*

13 [1725-308-001-00 RING/SNAP/CH62 : *
14 [7827-205-010-00 [SEAL/OIL *
*

Hro| ol b ool no| bl bl bl b b DD

15 [1728-307-220-00 SHAFTYWHEEL COMP | * |

L

N
o
ISy
f=]

©
TS

15A(1728-307-220-10 [SHAFT/WHEEL COMP *

-
=
LN
s
&
)_..N
—

16 [1480-207-011-00 WASHER/31X42X1 | *|

17 [V704-140-030-00 RING,SNAP/30 C

18 |[V251-341-002-00 BOLT/M10X20

- foal
oo AR

19 |1728-307-051-00 SHAFT/DIFF | *|

e
-

B
&
a
=]

19A[1728-307-051-10 SHAFT/DIFF/G : *

—
—
DOLO D
=
e
ot
N‘,_ll\’)
=

20 |[V744-120-400-80 SEAL,QIL/TC20408: —————————

L%




FIG. 18 BRAKE SYSTEM (EXCEPT G TYPE)

1728-310 -0100

113

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) ]1§ REMARKS
,,,,, 1 11689-202-200-00 BRAKE/110  ASSY | *| ‘| Y | | | |
,,,,, 2 |1689-202-201-00 PLATE/BACKING | *| ' | t | | | | .
,,,,, 3 11689-202-202-00 SHAFT/CAM | *| Y| Y\ | |
,,,,, 4 |1689-202-203-00 PINANCHOR . |*| Y | L\ | | |
5 |1689-202-211-00 [LINING * 2 2
,,,,, 6 |1689-202-212-00 SPRING |*| 2| 2| | | |
,,,,, 7. |V804-260-010-00 NUT | * ) Yol obod o
,,,,, 8 |V401-160-010-00 WASHER,SPM10 | *| ' | Y} | | |
,,,,, 9 |V211-260-801-60 BOLT,SEMS (§)M8X16 | *| * | * | | | |
10 |{1728-310-200-00 |ARM/BRAKE COMP * ! !
11 |V334-260-010-00 NUT/M10 | *| '}t | 4}
12 |V401-160-010-00 WASHER,SPM10 | *| ' | *t | | (|
13 11689-202-004-00 DRUM/BRAKE | *| O I I I
14 |V411-260-016-00 WASHER/M16 | *| i O I I I
15 |V704-140-016-00 RING,SNAP/16 C * ! !




1 FIG. 19 BRAKE SYSTEM (G TYPE)

14

10117 8 91312

g& 2223 9202 2524 :j

1728-310A-0100

S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l}} REMARKS
1 [1689-202-004-00 DRUM/BRAKE ¥ 2 2
2 [1728-310-052-00 WASHER/17X22X03 ¥ 2 2
3 |V704-140-016-00 RING,SNAP/16 C * | 2 2
4 [1728-310-510-00 |STAY/BRAKE/LH COMP * | 1 !
5 |V211-260-802-00 [BOLT/S ol 4
6 |1689-202-200-00 BRAKE/110  ASSY * | 1 1
7 11689-202-201-00 [PLATE/BACKING * | 1 !
8 11689-202-202-00 [SHAFT/CAM ¥ 1 !
9 [1689-202-203-00 [PIN/ANCHOR * 1 !
10 |1689-202-211-00 [LINING *| 2 2
11 |1689-202-212-00 |SPRING ¥ 2 2
12 |V304-260-010-00 NUT , , * | 1 1
13 |V401-160-010-00 WASHER,SP/M10 * | 1 !
14 |V211-260-801-60 BOLT,SEMS (S) M8X16 * | 4 4
15 [1425-621-004-00 HOLDER/JE/9-9 * ! !
16 |1728-310-520-00 |STAY/BRAKE/RH COMP ¥ 1 !
17 |[V211-260-802-00 BOLT/S , * | 4 4
18 [1689-202-200-00 BRAKE/110  ASSY * 1 1
19 [1689-202-201-00 [PLATE/BACKING * ! !
20 [1689-202-202-00 [SHAFT/CAM * ! !
21 [1689-202-203-00 [PINANCHOR ¥ 1 !
22 [1689-202-211-00 [LINING * |2 2
23 [1689-202-212-00 |SPRING ¥ | 2 2
24 |[V304-260-010-00 NUT , , * | 1 !
25 |V401-160-010-00 WASHER,SP/M10 * ! !
26 |V211-260-801-60 [BOLT,SEMS (S) M8X16 * | 4 4
27 [1728-310-530-00 ARM/BRAKE COMP * | 2 2
28 |V334-260-010-00 NUT/M10 , * |2 2
29 |[V401-160-010-00 WASHER,SP/M10 ¥ 2 2




FIG. 20 BRAKE PEDAL,PARKING SYSTEM
(EXCEPT G TYPE)

1728-312 -0100,1608-313 -0100

115

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-312-200-00 PEDAL/BRAKE .~ | *| * | Y | | |\ |\
,,,,, 2 |1636-313-011-10 PAD/BRAKE = | *| ' | Lo\ o\
,,,,, 3 |V211-261-002-50 BOLT()M10X25 | *| 2 | 2 | | | |
,,,,, 4 [1728-312-001-00 SHAFT/BRAKE | *| ' | Y| | | |
5 [1728-312-210-00 ARM/BRAKE/PEDAL COMP | * | .. | .}
5A[1728-312-210-10 ARM/BRAKE/PEDALCOMP | * | g | e 1] | | |
,,,,, 6 |1480-304-002-00 PIN6X28 | *| Y| b\ oo
,,,,, 7 |1560-404-002-30 SPRING | *| bl em!l ||
TA|2149-312-015-60 SPRING/HE068 | *| yo | sgo | | | |
8 |1728-312-220-00 |ARM/BRAKE COMP * | oo s
8A[1728-312-220-10 ARM/BRAKE COMP | *| g | e 1] | | |
,,,,, 9 |1480-304-002-00 PIN6X28 x| Y|ty
10 |2144-519-009-10 SPRING/HEO6O | *| O I I I
11 13104-210-213-00 ROD/MO8X67 | *| i O I I I
12 |V304-260-008-00 NUT * 1 1
13 |1444-122-002-00 TURNBUCKLE/MS8 | *| i I I I O
14 |1560-132-007-30 NUT/M8 | *| O I I I
15 11728-312-002-00 ROD/MO8LHX60 | *| i O I I I
16 |V411-260-008-00 WASHER,PL/M8 | *| i T T A
17 |V500-162-002-00 [PIN,SPLIT/2 X20 * ! 1
18 |1608-313-200-10 PLATE(PARKING) COMP | * | i I I I O
019 12171-213-002-00 |GRIP/04X12X50 | *| O I I I
20 |V411-260-010-00 WASHERM10 | *| i O I I I
21 |V500-163-002-00 PIN,SPLIT/3 X20 | *| O I I I
22 11593-312-056-20 [SPRING/HT013 * 1 1




116

FIG. 21 BRAKE PEDAL SYSTEM (G TYPE)

3

1728-312A-0100

128

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1705-312-230-00

PEDAL/BRAKE COMP

1

1636-313-011-10

PAD/BRAKE

V211-261-002-50

BOLT(S) M10X25

1728-312-510-00

ARM/BRAKE/PEDAL COMP

V760-150-000-00

NIPPLE,GREASE

V401-160-006-00

WASHER,SPM 6

7947-603-012-00

SPRING/HC022

V111-168-003-00

SCREW/MSX30

1560-404-002-30

SPRING

2149-312-015-60

SPRING/HE068

Kl Kk k! X! X! X R OWW

r—“ l—" l—“ L I—“ I—“ M‘ P—“

Sgwooqcsm»hcown—t

1728-312-520-00

ARN/BRAKE/G COMP

10A

1728-312-520-10

ARN/BRAKE/G COMP

11

1480-304-002-00

PIN 6X28

12

1728-312-530-10

SHAFT/BRAKE/G COMP

12A

1728-312-530-20

SHAFT/BRAKE/G COMP

12B

1728-312-530-30

SHAFT/BRAKE/G COMP

13

2144-519-009-10

SPRING/HE060

14

1728-312-051-00

ROD/M08X172

15

V304-260-008-00

NUT

16

1444-122-002-00

TURNBUCKLE/MS

17

1560-132-007-30

NUT/MS

18

1728-312-002-00

ROD/MO0S8/LHX60

19

V411-260-008-00

WASHER,PL/M 8

20

V500-162-002-00

PIN,SPLIT/2 X20

21

V760-150-000-00

NIPPLE,GREASE

22

V401-160-006-00

WASHER,SP/M 6

B JEE SR AR REE REE R AR A RN

I e I T T T I T S )

‘ N [ A R - T TR S
[ I I I I I I T G T i S ey
S S-S




FIG. 22 PARKING LEVER SYSTEM (G TYPE)

117

1728-313A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (13 11} REMARKS
,,,,, 1 |1728-313-510-10 BRACKET/LEVER COMP | *| 3| 3| | | [ |
1A |1728-313-510-20 BRACKET/LEVER COMP | *| & | s |1 | | |
,,,,, 2 |V211-260-802-00 BOLT/S .~ |*| 2| 2\ |
,,,,, 3 11728-313-530-00 ARM/PARKING ASSY | *| ' | ' |\ | | |
4 |1588-515-008-00 BUSH/15X17X25 * 1 !
,,,,, 5 |V411-260-014-00 WASHERPL/M14 | *| | Y| | ¢ |
,,,,, 6 |V704-140-015-00 RING,SNAP/15C | *| ' | t | | | |
,,,,, 7 ]11740-313-300-00 LEVER/PARKING ASSY | *| ' | * | | | |
,,,,, 8 |1442-313-202-00ROD o\ x ) U0 b od o
9 [1444-328-273-00 [SPRING * ! !
10 |1444-328-272-00BUTTON x| b ot Qoo
11 [1740-313-301-00 GRIP/ORANGE | *| ' |t | | | |
12 |V211-260-802-00BOLT/S | *| 2| S I O O
13 |1728-313-051-00 ROD/O8X80 | *| i I I I
14 |[V411-260-008-00 WASHER,PL/M 8 * 2 2
15 |V500-162-002-00 [PIN,SPLIT/2 X20 [ *| 2 | N
16 |1728-313-520-00 CABLE/PARKING ASSY | *| i O I I I
17 |V411-260:008-00 WASHERPL/MS8 | *| * | * | | | | |
18 |V500-162-501-50 [PIN,SPLIT/25X15 | *| 2 | i I I I




118 FIG. 23 REAR WHEEL SYSTEM

1728-317 -0100,1728-317A-0100

TYPE OF MODEL
SXG19 | SXG22

KEY PART CODE DESCRIPTION

A= -
oA
=3O

REMARKS

1593-317-220-10 TIRE/REAR

2]

QR

1593-317-210-00 RIM,WHEEL

]

1593-317-201-00 [TIRE,TURF/23-12

1386-241-002-00 [VALVE/RIM

1
2
3 .
4 |V999-200-003-00 |CAP,TIRE VALVE _
5
6

V211-561-002-50 [BOLT/M10X25

6A[V201-361-002-50 BOLT/M10X25

7 |V401-160-010-00 WASHER,SP/M10

Kl Kk %k X! X! X R OTW

8 |V411-260-010-00 WASHER/M10

9 |V304-460-010-00 NUT/M10

*
10 |[V401-160-010-00 WASHER,SP/M10 , * | 4
*

11 |[V411-260-010-00 WASHERM10 | *| ol

12 [1728-317-500-00 [TIRE/250/60D-14 ASSY 6G

13 |1705-317-201-00 |TIRE/250/60D-14

14 [1728-317-510-00 WHEEL/14X7JA COMP 6G

15 [V999-200-003-00 |CAP,TIRE VALVE _

16 |1386-241-002-00 VALVE/RIM

oGl MOl | DO DO b

®©

17 [V211-561-002-50 BOLT/M10X25

17A|V201-361-002-50 BOLT/M10X25

00
©

18 |V401-160-010-00 WASHER,SP/M10

19 |V411-260-010-00 WASHER/M10

20 |V304-460-010-00 INUT/M10

21 |[V401-160-010-00 WASHER,SP/M10

Dkl okl okl k| %l okl ki %l %[ %l ki %
»‘»‘p%m%m

22 |[V411-260-010-00 WASHER/M10

0
©




FIG. 24 FRONT (PTO),COVER (PTO) SYSTEM

53 (5XG22)

28] éT

42

1728-334 -0100, 1728 334A-0100,1728-335 -0100

E

NGINE

26 (5XG19
54 (SXG22)

Vi

119

@33

3a

36 (5XG19 S
55 (54622 S

It

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-334-001-00 PULLEY/V2B104 | *| * | Y | | |\
,,,,, 2 |V203-461-002-50 BOLT/M10X25 | *| * | 4 | | | |
,,,,, 3 |V401-160-010-00 WASHER,SPM10 | *| * | | | | |
,,,,, 4 [1728-334-002-00 METAL/PTO/FRONT | *| ' | * | | | |
5 |V211-561-002-50 BOLT/M10X25 * 4 4
,,,,, 6 [1728-334-004-00 (COLLAR/31X38X41 | *| ' | Y | | | |
,,,,, 7 |V600-150-620-60 BEARING,RB/6206SS | *| 2 | 2 | | | |
,,,,, 8 |V707-140-062-00 RING/SNAP | *| ' | b0\ Lo
,,,,, 9 |1728-334-003-00 SHAFT/PTOMID | *| ' |t | | | |
10 |1689-501-001-00 WASHER/30X45X2 * ! !
11 |3670-520-001-00 KEY/08X07X20 | *| i I I I O
12 |1728-334-007-00 PULLEY/V2B155 | *| ' | *t | | (| |
13 |3746-111-011-00 WASHER | *| O I I I
14 |V401-160-016-00 WASHER,SPM16 | *| i I I I
15 |V305-260-016-00 NUT/M16 * 2 2
16 |1728-334-005-00 PINTENSION | *| i I I I O
17 |V401-160-012-00 WASHERSPM12 | *| ' | t | | | | |
18 |V411-260:012-00 WASHER/M12 | *| ' | t | | | | |
19 |1728-334-250-00 ARM/TENSION/19 ASSY | * | i R T T A
20 [2502-407-001-10 [BUSH/15X17X11 * 2 2
21 |3648-703-001-00 PULLEY/FT80X47 | *| i I I I O
22 |V704-140-015-00 RING,SNAP/15C | *| o S I
23 |1728-334-006-00 SPRING/HT032 | *| i O I I I
24 |3517-205-007-00 WASHER | *| o S I I O
25 |V704-140-015-00 RING,SNAP/15 C * 1 1
26 |1728-334-008-00 BELT/VBO39 | *| sl I A T T
27 |1728-334-210-00 BAR/PTO comMpP | *| i T T A
28 |V211-361-002-00 BOLT,SEMS | *| i O I A I
29 |V203-361-003-50BOLT | *| O I I I
30 |V401-160-010-00 WASHER,SP/M10 * 1 1




120

FIG. 24 FRONT (PTO),COVER (PTO) SYSTEM
|

IP

TV’

53 (SXG22)

“

1728-334 -0100, 1728 334A-0100,1728-335 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

31

V411-260-010-00

WASHER/M10

1

1

32

1728-334-230-00

LEVER/PTO COMP

33

1705-333-001-00

GRIP/PTO

34

V411-260-010-00

WASHER/MIO

e S S

35

V500-162-502-00

PIN,SPLIT/2.5%X20

36

1728-334-240-00

CABLE/PTO/19 ASSY

37

1705-332-006-00

SPRING/HE138

38

V411-260-008-00

WASHER,PL/M 8

39

V500-162-502-00

PIN,SPLIT/2. 5X20

40

1728-334-005-00

PIN/TENSION

41

V401-160-012-00

WASHER,SP/M12

42

V411-260-012-00

WASHER /M12

43

1728-334-260-00

ARM/PTOBRAKE AS SY

44

2502-407-001-10

BUSH/15X17X11

45

1728-334-011-00

SPRING/HT033

46

35617-205-007-00

WASHER

47

V704-140-015-00

RING,SNAP/ 15 C

48

1728-334-280-00

LINING/PTOBRAKE COMP

49

V301-260-006-00

NUT/M 6

50

V401-160-006-00

WASHER,SP/M 6

51

V201-360-804-50

BOLT/M8X45/7T

52

V304-260-008-00

NUT

[ I T T B L e e i e s B e Bl B e B e B o R

53

1728-334-520-00

ARM/TENSION  ASSY

54

1728-334-051-00

BELT/VB041

55

1728-334-510-00

CABLE/PTO/22 ASSY

56

1728-335-210-00

COVER/PTO _ COMP

57

V210-660-602-00

BOLT/SP

58

1728-335-220-00

HUB/CAP  COMP

59

V120-376-001-60

SCREW/SP

60

1593-411-053-20

CAP/WHEEL

%okl okl ok k| Xl ok okl %l K| %ok %k %! k| k! %! X! k! k| k! X! X k! k| X! X! *! ¥ X[OW®W

N R e

P—“ N‘ l—" lh‘ Ll l—“ M‘ P—“ P—“ Ll N‘ N‘ I—“ r—“ [ l—“ N‘ l—“ I—“ L I—“ r—“ l—" l—“




1739-401 -0100,1728-407 -0100

FIG. 25 WHEEL (STEERING),

POWER STEERING SYSTEM

121

S tryPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 E (L) ll} REMARKS
,,,,, 1 |1739-401-200-00 WHEEL/STEERING ASSY | *| * | ' | | | | |
,,,,, 2 [1739-401-202-00 CAP/STEERING . |*| ' |t | | | |
,,,,, 3 |1789-401-001-00 INSULATOR/15 | *| * | Y| | ¢ |
,,,,, 4 |1728-407-200-00 CONTROLLER/STEERING | *| ' | * | | | |
5 |1725-407-201-00 NUT/5/8-18UNF * 1 1
,,,,, 6 |V211-660-803-00 BOLT/SP = |*| * | 4\ | | |
,,,,, 7 |11646-640-059-00 WASHER/12X26X06 | *| & | & | | | |
,,,,, 8 |1725-407-001-00 COLLAR/08X12X13 | *| * | 4 | | | |
9 (V411-260-010-00 WASHER/M10 * 4 4




122

FIG. 26 POWER STEERING CYLINDER SYSTEM

28-19 ﬁ%
11—
12—e
13—

1728-408 -0100,1728-408A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1728-408-260-00

CYLINDER __ ASSY

1

1

1404-402-001-00

COVER,DUST

1427-433-241-00

NIPPLE,GREASE/PT1/4

K185-031-302-00

SEAL/ROD

K185-031-303-00

SEAL/DUST

1689-408-530-00

ROD/PISTON  ASSY

1404-402-001-00

COVER,DUST

00 =3O [OU i O NI

1427-433-241-00

NIPPLE,GREASE/PT1/4

1672-403-003-00

PACKING/PISTON

V720-113-502-90

RING/O

V401-160-012-00

WASHER,SP/M12

V328-262-112-00

NUT/M12X1.25

V500-163-002-00

PIN,SPLIT/3 X20

1728-408-001-00

ADAPTER/L/G1/4XR1/4

1728-408-250-00

HOSE/HYDRO/900 ASSY

1728-408-001-00

ADAPTER/L/G1/4XR1/4

‘P—‘l—“ l—" N‘ M‘MI—“ r—“ l—" l—“l—‘l—“ I—“ r—“ P—“

1739-530-240-00

HOSE/VALVE/800 ASSY

[ T I S T I T . B R e e e ey B e A ]

1728-408-210-00

HOSE/HYDRO/1050 ASSY

[ SN REE N REE REE EEE SR L ARE REE SRR REE NEE REE A AR RN @R,/




(SXG22-1~355#)

18

18i18

\!\\l i : *
Y1

FIG. 27 CHASSIS SYSTEM

888
8ABA 8A

1728-410 -0100,1728-410A-0100

178 (5XG22)

123

17 (5XG22)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 E (L) ]1§ REMARKS
,,,,, 1 |1728-410-200-20 FRAMEMAIN/19 COMP | * | .g00|  |1| | | |
1A |1728-410-200-40 [FRAME/MAIN/19 COMP | * | 55| | C 3 I T
,,,,, 2 |V760-150-000-00 NIPPLEGREASE | *| ' | * | | | |
,,,,, 3 |V401-160-006-00 WASHER,SPM6 | *| ' |t |\ | | |
4 |V760-150-000-00 NIPPLE,GREASE * 1 !
,,,,, 5 |V401-160-006-00 WASHERSPM6 | *| ' | Y| | ¢ |
,,,,, 6 |1728-410-300-10 POST/STEERING ASSY | * | ooss| gia| | | |
_6A|1728-410-300-20 [POST/STEERING ASSY | * | oogs | a5 |1 | | |
,,,,, 7 11564-512-001-00 BUSH/10X12X10 | *| 2 | 2 | | | |
8 [3666-202-005-00 PROTECTOR * | ads | i
_8A|3666-202-005-00 PROTECTOR | *| oo | eir-| | | | |
,,,,, 9 |3805-371-007-00 [PAD/25 | *| e e | | | |
210 |V211-561-002-00 BOLT/M10X20 | *| S 1. S O I O
11 11728-410-350-00 PLATE/SEAL. COMP | * | i I I I
12 [1728-630-005-10 INSULATOR/275 * | Ee | fae
12A[1728-630-005-20 INSULATOR/270 | *| &% | & (1| | | |
13 |V211-360-802-00 BOLT/SP | *| 21 S I I O
14 |V362-260-008-00 NUT/WASHER | *| o S I I I
15 |1725-111-003-00 INSULATOR/25X60 | *| i T T A
16 [1725-111-003-00 INSULATOR/25X60 * ! 1
17 |1728-410-500-10 FRAME/MAIN/22 COMP | *| | T T I
17A11728-410-500-20 FRAME/MAIN/22 COMP | *| | . sso 1) | |
17B|1728-410-500-30 FRAME/MAIN/22 COMP | *| | 7R I 5 I
17C|1728-410-500-40 FRAME/MAIN/22 COMP | *| | pronl :1 I N
18 |1596-669-107-00 [TRIM/75 * 2




124

FIG. 28 FRONT AXLE,KNUCKLE SPINDLE,
TIE ROD SYSTEM

1728-433 -0100,1728-434 -0100,1728-436 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1728-433-200-00

AXLE/FRONT _ ASSY

1

1

1593-402-051-10

BUSH/25X28X25

V760-150-000-00

NIPPLE,GREASE

1728-433-001-00

PIN/PIVOT

V327-261-216-00

NUT,CASTTLE/M16X1.5

V411-260-016-00

WASHER / M16

V500-164-003-00

PIN,SPLIT/4 X30

00 =3O [OU i O NI

V763-150-000-00

NIPPLE,GREASE/PT1/8

1728-434-200-00

SPINDLE/KNUCKLE/LH

1728-434-210-00

SPINDLE/KNUCKLE/RH

1593-403-004-10

COVER/44X10

1593-403-009-00

THRUST

1705-441-001-00

COLLAR/26X32X24

V411-260-018-00

WASHER,PL/M18

V580-140-503-20

PIN,SPRING/5 X32 W

3621-702-003-00

WASHER,PULLEY

V328-262-112-00

NUT/M12X1.25

V500-163-002-50

PIN,SPLIT/3 X25

1728-434-001-00

ARM/KNUCKLE

1326-708-005-00

KEY,ROTARY TOP SHAFT

1421-403-007-00

WASHER,LOCK/M12

1421-403-008-00

WASHER/13X35X5

V304-260-012-00

NUT/M12

1421-951-006-00

SHIM,A/0.5

1421-951-007-00

SHIM,A/1.0

1728-436-001-00

ROD/TIE/M12X535

1593-403-005-00

JOINT,BALL

V334-260-012-00

NUT

1705-436-300-00

JOINT/BALL  ASSY

1703-135-002-00

NUT/SM/LH/M12X1.25

LR REE R R JEE REE REE REE REE JEE REE REE A REE NEE SRR NN NEE REE AR AR JEE REE REE NEE REE REE REE AR JleN.-[o]

O T A e B e e e e e e I T I Y e A X T N B e A e B S S T - ]

P—“ P—“ l—" l—“ Ll I—“ r—“ r—“ P—“ Ll l—“ l—“ M‘ N‘ [ l—“ l—" N‘ M‘ M) l—“ r—“ l—" l—“ L l—“ l—“ M‘ Q‘




FIG. 28 FRONT AXLE,KNUCKLE SPINDLE,
TIE ROD SYSTEM

125

1728-433 -0100,1728-434 -0100,1728-436 -0100

S [TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
31 |V328-262-112-00 NUT/M12X1.25 | *| 2 | L
32 |V401-160-012-00 WASHER,SPM12 | *| 2 | s I I
33 |V500-162-502-00 [PIN,SPLIT/2.5X20 *| 2 2




126

1728-441 -0100,1728-441A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

=RQ

REMARKS

1593-411-500-00

TIRE,FRONT ASSY

2

1593-411-201-00

TIRE,TURF/16-8

1689-440-230-00

RIM/WHEEL  COMP

V999-200-003-00

CAP,TIRE VALVE _

1386-241-002-00

VALVE/RIM

V600-150-620-50

BEARING,RB/6205SS

1593-411-001-10

COLLAR/26X32X53

00 =3O (Ui O IN I

1593-411-053-20

CAP/WHEEL

[ Y YR N YR Y Y Y

1705-441-200-00

TIRE/210/60D-8 ASSY

6G

1705-441-201-00

TIRE/210/60D-8

1705-441-210-00

RIM/WHEEL/FRONT COMP

6G

V999-200-003-00

CAP,TIRE VALVE

1386-241-002-00

VALVE/RIM

V600-150-620-50

BEARING,RB/6205SS

1593-411-001-10

COLLAR/26X32X53

1593-411-053-20

CAP/WHEEL

B JEE R SRR REE REE JEE REE AR NS R JEE IR BEE R NEE N (@R, iRo)

[ | I T R Y Y ) B T




FIG. 30 LIFT CYLINDER SYSTEM

1728-504 -0100

127

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

*AO~ww»
=7 Q

REMARKS

1 | K182-032-000-00 CYLINDER ASSY

K182-032-003-00 DUST/SEAL

5
6 [1728-408-001-00 ADAPTER/L/G1/4XR1/4

IPIN/15X58

WASHER,PL/M14




128 FIG. 31 PIPING (OIL) SYSTEM(1/2)

KEY27~29-PLEASE SEE NEXT PAGE

26

1728-508 -0100

TYPE OF MODEL
SXG19 | SXG22

KEY PART CODE DESCRIPTION

A= -
oA
=3O

REMARKS

1728-508-220-00

PIPE/SUCTION/F COMP

1

1

1703-509-001-00

HOSE/14X22X82

J061-114-024-00

CLAMP/WORM/14-24

V211-260-802-00

BOLT/S

V720-103-502-80

O-RING/P28

1728-508-230-10

PIPE/SUCTION/R COMP

1717-508-001-00

PLUG

00 =3O [OU i O NI

V720-103-502-80

O-RING/P28

9 11682-508-300-00

FILTER  COMP

V211-360-802-00

BOLT/SP

K130-018-000-00

PUMP/GEAR  ASSY

K130-010-100-00

PUMP/GEAR  SET

K130-003-003-00

COVER/GPF1

V744-115-250-70

SEAL,OIL/TC15257

V723-102-005-60

O-RING

1
2
2
1
1
1
2
1
1
1
1
1
1
1
2

K130-003-004-00

KNOK

V201-260-804-00

BOLT/M 8X40

V211-260-804-00

BOLT,SEMS

V401-160-008-00

WASHER,SP/M 8

2144-409-210-10

SUCTION/OUT COMP

%ok ki ok % %l k| k! %! X! X! k| k! X! X! X! K OWW

2

|_=3266_ [ -

2
[-3267- | _1(
| _=3266_{ -

1

N‘ [ l—“ l—" l—“ I—“ L I—“ r—“ N‘ l—“ L I—“ M‘ N‘ P—“

V720-102-401-60

O-RING/P16

V210-260-601-60

BOLT/S

1728-408-001-00

ADAPTER/L/G1/4XR1/4

V211-260-806-00

BOLT,SEMS (S)

3640-350-006-10

CONNECTOR

V723-102-004-00

O-RING

1728-508-310-00

HOSE/HYDRO/950 ASSY

1728-508-270-00

VALVE/1S-2D ASSY

1728-508-210-00

BRACKET/VALVE COMP

V210-360-603-50

BOLT/SP

%okl ok ok k| %l X k! %k ¥ *®

I A T . T I T T

N‘ P—“ l—" l—“l—‘l—“ M‘ P—“ N‘l—'




FIG. 31 PIPING (OIL) SYSTEM(2/2)

A

129

KEY32~38, 48~50, 54-PLEASE SEE PRECED PAGE
1728-508 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SXG19 | sxa22 2 (L) l; REMARKS
230 |V210-360-602-00 BOLT/SP | *| e
31 |V301-260-006-00 NUTM6 | *| O I I I
32 |1739-530-290-00 ADAPTER/456/G1/ASSY | * | O I I I
83 |V720-112-401-10RING/O . (x| b bt oo
34 |1656-509-310-10 ADAPTER/L/PF1/4 ASSY * 1 !
35 |V720-112-401-10RING/O . |*| ' Lt o4
36 |1725-509-260-00 ADAPTER/G1/4 ASSY = | *| 2 I O O
37 |V720-112-401-10 RINGO | *| o G I
38 |P118-702-033-00PLUG | *| Ll i I O O
39 |[V211-261-002-50 [BOLT(S) M10X25 * 2 2
40 |1636-505-220-00 LEVER/125 COMP | *| i I I I O
41 |1728-508-240-00 LEVER/VALVEMIDCOMP | *| ' | * | | | | |
42 |1728-508-260-00 [LEVER/VALVE/SID COMP | * | gjys| -yise| | | | |
42A|1728-508-260-10 [LEVER/VALVE/SID COMP | * | ayde | w37 2] | | |
43 [1614-262-003-00 (GRIP/SUB * 3 3
44 [1739-530-002-10 (COLLAR/06X14X13 | *| & | & | | | | |
44A|1728-508-002-00 [TUBE/15 | *| &% | g | | | |
45 |1728-508-001-00 [PIN/05X63 | *| abel afse| | | |
45A|1728-508-001-10 PIN/O5X63 | *| ade | wa Y| | |
46 |V411-260-005-00 WASHER * ! 1
47 |V560-160-005-00 PIN/SNAP | *| i e I I O
48 |1739-530-004-00 PIN/OSX17 | *| ol S I I
49 |V411-260-005-00 WASHER | *| Sl S I I
50 |V560-160-005-00 PIN/SNAP | *| i S I O O
51 |1728-508-320-00 [HOSE/HYDRO/1450 ASSY * ! !
52 |1728-508-310-00 HOSE/HYDRO/950 ASSY | * | i e I I O
53 |1728-508-350-00 HOSE/HYDRO/750 ASSY | * | i T T A
54 |1728-508-430-10 PIPE/RETURN COMP | * | i O I A I
55 |P103-521-300-00 FILTER/RETURN ASSY | *| O I I I
56 |P103-521-302-00 [CARTRIDGE * 1 1




130

KEY32~38, 48
1728-508 -010

FIG. 31 PIPING (OIL) SYSTEM(2/2)

7
/

650,54-PLEASE SEE PRECED PAGE

A AN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

a=-

alieNel

=~ 7Q

REMARKS

57

V211-

260

-801-

60

BOLT,SEMS (S) M8X16

2

2

58

3805-

354

-280-

00

ADAPTOR/G3/SXM16ASSY

59

V720-

112

-401-

40

O-RING/P14

60

1701-

509

-290-

00

ADAPTER/G3/8 ASSY

61

V720-

112

-401-

40

O-RING/P14

62

1728-

508

-410-

00

PIPE/FILTER COMP

63

1728-

508

-420-

00

PIPE/CHARGE COMP

64

1728-

508

-440-

00

ADAPTER/M16XG1/ COMP

65

V211-

261

-002-

00

BOLT,SEMS

66

1728-

508

-450-

00

GUIDE/HOSE

67

V211-

260

-802-

00

BOLT/S

N SRR SRR REE REE AR AR BEE EEE BEE J (@ R,-/R]

N | e e e e

‘MI—“ r—“ l—" l—“l—‘l—“ I—“ r—“ P—“




FIG. 32 MOWER LINK SYSTEM(1/2)

KEY21~25-PLEASE SEE NEXT PAGE
9 (SXG19)
9A (SXG19)
43 (5XG22)
43A (5XG22)

8
17 (SXG19) ZI\

45 (5XG22)

13

131

9 (5XG19)

18 ;
/'/ 16 (5XG19 9A (SXG19)
< ' 44/(5XG22) 43 (5XG22)
“ M, 43A6x622
\x
1728-553 -0100,1728-553A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-553-210-00 SHAFT/LIFT COMP | *| .joo| sha| | | | |
1A |1728-553-210-10 [SHAFT/LIFT = COMP | *| o1 | 53503 | | |
,,,,, 2 |1725-553-002-00 HUB/28X38X30 | *| 2 | 2 | | | |
,,,,, 3 11728-553-240-00 ARM/LIFT _ COMP | *| 2 | 2 | | | | .
4 |1725-553-003-00 [PIN/12X50 | kel e
4A[7963-611-003-00 PIN/12X48 | *| g8l sk | | | | ]
,,,,, 5 |V411-260-012-00 WASHER/M12 | *| 2| 2| | | | .
,,,,, 6 |V500-163-002-00 [PIN,SPLIT/3 X20 | *| 2 | 2 | | | |
,,,,, 7 11728-553-250-00 LINKLOWER COMP | * | .@e| 49| | | |
7A|1728-553-250-10 LINK/LOWER COMP *| 2| S2.13
,,,,, 8 |V334-260-016-00 NUT x| 2| 2
,,,,, 9 [1728-553-260-00 LINK/UPPER/19 COMP | *| .&,| | | [ |
9A[1728-553-260-10 [LINK/UPPER/19 COMP | * | 23| | C ) I
10 |8657-608-053-10 PIN/12X42 | *| o S I I
11 [V411-260-012-00 WASHER /M12 * 2 2
12 11427-317-003-00 CLIPPIN | *| 2 1 N
13 |1728-553-007-00 PIN/12X32 | *| 21 S I I O
14 |V411-260:012-00 WASHER/M12 | *| 2| 2| | | | |
15 |V500-163-002-00 PIN,SPLIT/3 X20 | *| o i I I I
16 [1728-553-280-10 ARM/MID/LH/19 COMP * !
17 11728-553-290-10 ARM/MID/RH/19 COMP | * | i I I I O
18 |V411-260-016-00 WASHER/M16 | *| o S I
19 |V500-163-003-00 PIN,SPLIT/3X30 | *| o S I
20 |1728-553-011-00 PIN/16X78 | *| o S I I O
21 [1728-553-001-00 [STAY/ADJUST * ! !
22 |V201-361-203-00 BOLT/M12X30 | *| 21 i I I O
23 |V401-160-012-00 WASHER,SPM12  |[*| 2| 2 | | | | |
24 |1728-558-230-00 [SHAFT/ADJUST COMP | * | ggg| -yipe| | | | |
24A|1728-553-230-10 [SHAFTVJADJUST COMP | * | sgpe | w7e ]3| | | |
25 |V500-162-502-50 [PIN,SPLIT/2.5X25 * !




132

FIG. 32 MOWER LINK SYSTEM(2/2)
KEY43~45-PLEASE SEE PRECEDING PAGE

34 32

1728-553 -0100,1728-553A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

26

V411-260-012-00

WASHER /M12

27

1728-553-270-00

PLATE/1/53X70 COMP

28

2139-505-002-00

GROMMET

29

4335-512-004-00

GROMMET/9

30

3656-480-002-00

SPRING/HC084

31

V411-260-012-00

WASHER /M12

i1 %[ k! kI k! X! X|OYWW

32

8657-611-004-00

KNOB/10X33

32A

1120-311-003-00

KNOB/HANDLE

33

V580-140-402-50

PIN,SPRING/4 X25

33A

V304-260-010-00

NUT

34

8657-901-001-00

LABEL/ADJUST

35

1728-553-008-00

NUT/ADJUST

36

3659-352-007-00

COLLAR/13X17X22

37

V411-260-012-00

WASHER /M12

38

V500-162-502-50

PIN,SPLIT/2.5X25

39

1728-5563-009-00

ROD/08X195

40

1728-553-004-00

LABEL/GAUGE

41

V411-260-008-00

WASHER,PL/M 8

42

V500-162-002-00

PIN,SPLIT/2 X20

B Y T S

43

1728-553-510-00

LINK/UPPER/22 COMP

'
] Y Y YUY S N U e

43A

1728-553-510-10

LINK/UPPER/22 COMP_

T o

44

1728-5563-520-10

ARM/MID/LH/22 COMP

45

1728-5563-530-10

ARM/MID/RH/22 COMP

Pkl R k| okl %l okl okl %| %! X k! ki %[ %

-




FIG. 33 HOOD SYSTEM

133

1728-601A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 /1739-601-220-00/HOOD  COMP | *| ' | ' | jan| | |
,,,,, 2 |1725-601-003-00 SEAL/70X20X680 | *| ' |t o\ o\ 4\
,,,,, 3 11705-601-018-00 INSULATOR | *| Y| Y\ |\ | |
,,,,, 4 |1705-601-021-00 SEAL/20X20X100 | *| 2 | 2 | | | |
5 [1593-601-072-00 [TRIM/1X6X360 * 2 2
,,,,, 6 [1708-601-009-10 SPRING = |[*| * | ¢ | | | |
,,,,, 7./V211-360-801-60 BOLT,SEMS (SP) | *| * | * | | | |
,,,,, 8 |V362-260-008-00 NUT'WASHER | *| * | 4 | | | |
,,,,, 9 |1705-601-007-00 NEIYHOOD | *| Y | Lo\ 0 o
10 [V273-360-601-50 [BOLT/M6X15 * 2 2
11 |1789-602-210-00 [BRACKET/LAMP COMP | *| ' | * | | | | |
12 |V361-260-006-00 NUT | *| i O I I I
13 |V211-360-801-60 BOLT,SEMS (SP) | *| . S I O O
14 11739-602-004-00 HOODTLAMP | *| i I I I
15 |V361-260-006-00 INUT * 2 2
16 |V411-260-008-00 WASHERPL/M8 | *| 2| 2| | | | |
17 |V210-360-601-60 BOLT(SP)M6X16 | *| 21 S I I O
18 |V411-260:008-00 WASHERPL/MS8 | *| 2| 2 | | | | |
19 |1705-601-230-01 SPACER | COMP | *| i R L)
20 |V210-360-601-20 [BOLT,SEMS * 6 6
21 |V360-260-006-00 NUT/M6 | *| 1 NN
22 |1725-601-210-00 ARM/HOOD = COMP | *| i O I I I
23 |V363-260-008-00 NUT/WASHER | *| L i I O O
24 |V211-360-802-00 BOLT/SP | *| 21 S I I O
25 |V411-260-012-00 WASHER /M12 * 2 2
26 |1689-621-007-00 WASHER/12X26X04 | *| 21 i I I O
27 |1689-621-008-00BOLT | *| . s I I O
28 |V363-260-008-00 NUT/WASHER | *| S i O O O




134

1728-602 -0100,1682-650 -0100

FIG. 34 GRILLE,HEAD LAMP SYSTEM

S ttrypEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SXG19 | SXG22 z g l}} REMARKS
1 [1705-601-026-00 COVER/FRONT \ ¥ 1 1

2 [2161-506-005-00 |SCREW/TAPPING/6X16 ¥ 2 2

3 [1728-602-001-00 |[COVER/FRONT/MESH * | 1 1 7R

4 |V350-160-005-00 INUT,SPEED , * 3 3

5 [1444-601-015-00 WASHER/6X14X3 *| 3 3

6 |1705-601-022-00 [TRIM/200 , * | 2 2

7 {1728-602-002-00 |COVER/FRONT/UNDER * | 1 1

8 |V211-360-802-00 [BOLT/SP. , ¥ 2 2 , ,

9 [1674-652-200-00 [LAMP/HEAD  ASSY ¥ | 2 2 ek ok ok ok ok ko ok ok ok ke
10 |1674-652-202-00 [BULB/12V/45/40W *| 2 2




1728-604 -0100

FIG. 35 COVER SYSTEM

135

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1739-604-001-00 COVER/FRONT/LH =~ |*| * | Y | | | | |
,,,,, 2 |1739-604-002-00 COVER/FRONT/RH | *| ' | t |} | | |
,,,,, 3 11705-601-280-00 PLATEIR/18X50 COMP | *| 2 | 2 | | | |
,,,,, 4 |V120-376-001-60 SCREW/SP . |*| & | 8 |\ |\ | |
5 [1728-604-200-00 [COVER/LOWER ASSY * ! !

,,,,, 6 [1728-604-201-00 NET/SIDELH | *| ' | bt | | | |
,,,,, 7.11725-604-202-00 NET/SIDE/RH | *| ' | L | | |
,,,,, 8 |V350-160-004-00 NUT,SPEED/P4 | *| | | | | | .
,,,,, 9 |1705-601-019-00 SEAL/10X10X500 | *| 2 | 2 | | | |

10 |1593-601-073-00 (WASHER/06X16X01 * o
10A|1593-601-073-00 WASHER/06X16X01 | *| f s |l
11 |V120-376-002-00 SCREW/SP | *| | s
11A|V120-376-002-00 SCREW/SP | *| S T A T O
12 11725-604-003-00 SEAL/30X20X350 | *| 2l S I

13 {1593-601-073-00 WASHER/06X16X01 * 6 S

14 |V120-376-001-60 SCREW/SP * 6 8




136

FIG. 36 FENDER SYSTEM

1 EXCEPT G TYPE)

1728-606 -0100,1728-606A-0100 -
S 4TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION g SXG19 | SXG22 E (L) l; REMARKS

1 [1728-606-200-10 FENDER  COMP * 1 1 4L

2 |1427-621-012-00 GROMMET ¥ 1 !

3 [3805-210-021-00 [PAD/100 , . * ! e |

4 [1593-616-004-20 GROMMET/10X30X5 * | 2 2

5 [1593-606-006-10 [PIN/8X36 * 2 2

6 |V560-160-008-00 [PIN/SNAP * 2 2

7 |V411-260-008-00 WASHER,PL/M 8 * R Al
7A|V411-260-008-00 WASHER,PL/M 8 * | ide | sas |

8 |V363-260-008-00 NUT/WASHER * 2 2

9 [1728-606-500-20 FENDER/G COMP * ! ! 4L




1728-630 -0100

FIG. 37 FLOOR SYSTEM

%

/‘,\

137

% FIG.36

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION Z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-630-200-00 STEP/LH _ COMP | *| ' | ' | Jan| | |
,,,,, 2 [3805-210-021-00[PAD/100 x| 20 &l
,,,,, 3 11728-630-210-00 STEPRH . COMP | *| ' | ' | jan| |
,,,,, 4 |3805-210-021-00 PAD/100 . |\ *| k| g | | | |
4A |3805-210-021-00 [PAD/100 | 2| 2
,,,,, 5 |V211-360-802-00 BOLT/SP = | *| | 4\ | | |
,,,,, 6 |1728-630-003-00 MAT/LH |*| Y|ty o0
,,,,, 7.11728-630-004-00 MAT/RH x| Y| by oo
,,,,, 8 |1527-604-002-00 CLIP®) x| WO 0 4
9 |1728-630-001-10 |COVER/CENTER/LH * ! ! 7F
10 |1728-630-220-10 COVER/CENTER/RH COMP | * | i I 3
11 |V120-376-002-00 SCREW/SP | *| | Sl
11A|V120-376-001-60 SCREW/SP | *| S T 0 1O I O
12 |1728-630-005-10 INSULATOR/275 | *| 4| dee| | | | |
12A[1728-630-005-20 INSULATOR/270 ook | idn |1
13 |1646-630-053-00CAP I *| i e I I O
14 |1432-616-002-00 RUBBER,CUSHION * 2 2




138

FIG. 38 PANEL SYSTEM (EXCEPT G TYPE)

1728-670 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1728-670-200-10

PANEL/SWITCH ASSY

1

1

1728-670-210-00

PANEL/SWITCH COMP

1705-621-202-00

PANEL/MONITOR |

1705-901-004-00

LABEL/METER

1728-670-201-00

LABEL/PANEL/LH

1705-902-004-00

LABEL/PANEL/RH

1689-613-260-00

IMETER/HOUR _ ASSY

00 =3O [OU i O NI

1593-621-250-10

SWITCH(STARTER) ASSY

1593-621-252-00

COVER

1444-621-311-00

CAP

1444-621-312-00

NUT,RING/M28X1.0

3614-261-002-00

KEY ASSY

1593-622-270-00

SWITCH,HEAD LAMP

3631-270-003-00

COVER/SWITCH

1593-622-272-00

NUT/A/M12

1593-622-273-00

WASHER/13X18X01

1593-622-274-00

WASHER

1593-622-275-00

NUT/B/M12

V210-360-601-60

BOLT(SP)/M6X16

V210-360-602-00

BOLT/SP

LR R RS R AR JOE SR REE AR JAE REE REE AR AR JEE R MR SR R JleR.-i7)

[ I = e e s ) R T e T e Y e VA B VR S S U Y

LT N S S e e L L o e Y e By




FIG. 39 PANEL SYSTEM (G TYPE)

139

1728-670A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-670-500-10 PANEL/SWITCH/HMASSY |*| * | ' | | | | |
,,,,, 2 |1728-670-510-00 PANEL/SWITCHHMCOMP | * | ' | * | | | |
,,,,, 3 11728-670-512-00 PANEL/MONITOR | *| ' |t} | | |
,,,,, 4 |1593-621-250-10 SWITCH(STARTER)ASSY | *| ' | ' | | | |
5 [1593-621-252-00 |COVER * ! !
,,,,, 6 |1444-621-311-000CAP o |*p L b
,,,,, 7 11444-621-312-00 NUT,RING/M28X1.0 | *| ' | * | | | |
,,,,, 8 |3614-261-002-00 KEYASSY |\ *| Y| b\ oL
,,,,, 9 |1739-670-220-00 SWITCH/COMBINATION/E | * | ' | * | | | |
10 {1703-670-230-00 METER/HOUR ASSY * ! !
11 |P117-808-522-00 [PACKING | *| Y| bt | ]
12 |P117-308-523-00SCREW | *| 2| 2| | | | |
13 |P117-303-524-00NUT 1 *| 21 S O O O
14 |P117-303-525-00 WASHER | *| 2l S I
15 |[P117-303-526-00 HARNESS * 1 !
16 |1593-622-270-00 SWITCH,HEAD LAMP | * | i I I I O
17 13631-270-003-00 COVER/SWITCH | *| O I I I
18 11593-622-272-00 NUT/A/M12 | *| i O I I I
19 11593-622-273-00 WASHER/13X18X01 | *| i T T A
20 |1593-622-274-00 WASHER * ! 1
21 |1593-622-275-00 NUT/BM12 | *| i I I I O
22 |1740-680-550-00 SWITCH/HAZARD ASSY | *| O I I I
23 |1728-670-501-00 LABEL/METER/HM | *| i O I I I
24 |17389-670-202-00 LABELIH | *| O I I I
25 [1705-902-004-00 [LABEL/PANEL/RH * 1 1
26 |1682-670-220-00 LAMP/LIGHT ASSY = |*| i T T A
27 |14083-621-031-00 BULB/12V3W | *| i T T A
28 |1728-670-520-00 LAMP/PARKING ASSY | *| i O I A I
29 |1403-621-031-00 BULB/12V3W | *| i O I I I
30 |V210-360-601-60 BOLT(SP)/M6X16 * 2 2




140

FIG. 39 PANEL SYSTEM (G TYPE)

1728-670A-0100

S lrtyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l; REMARKS
31 |[V210-360-602-00 BOLT/SP ¥ | 2 2




FIG. 40 HARNESS SYSTEM (EXCEPT G TYPE)

1728-690 -0100

141

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-690-200-00 HARNESS/MAIN ASSY | *| | S| | | | |
1A |1728-690-200-10 [HARNESS/MAIN ASSY | * | .dos| swe|L| | | |
1B |1728-690-200-20 [HARNESS/MAIN ASSY | *| 1oz | 58003 | | |
,,,,, 2 |1575-623-009-00 FUSE/32V0O3A | *| Y | to\ o0 oo
3 |1575-623-010-00 [FUSE/32V1i0A * 2 2
,,,,, 4 |1593-623-203-00 FUSE/32V20A |*| 2 | 2 | | | |
,,,,, 5 |3650-262-202-00 DIODE/B.OA | *| Y | Lo\ o
,,,,, 6 [1614-690-202-00 [FUSE/SLOWBLOW | *| 2 | 2 | | | | .
,,,,, 7.11672-690-212-00 CAP/FUSEBOX/5P | *| ' | Y\ | | |
8 [1728-690-001-00 LABEL/FUSE * ! !
,,,,, 9 |1650-658-270-00 RELAY/4P  ASSY | *| .de| w9l | | |
9A[1650-658-270-00 RELAY/4P  ASSY | *| 4| s | | | | |
10 |1690-652-210-00 RELAY . ASSY | *| i O I I I
11 |V210-360-601-60 BOLT(SPYM6X16 | *| del g0 | | [ | |
11A|V210-360-601-60 BOLT(SP)/M6X16 * b | sa
12 13650-270-214-00BULB | *| > S I O
13 |1593-623-003-00 BAND | *| 21 S I I O
14 |V360-260-006-00 NUTM6 | *| i I I I
15 |3737-172-010-00 [BAND/202 | *| | | | | |
15A|1342-402-006-00 BAND,WIRE/250 | BB
16 [3746-185-014-00 BANDHOSE  |*| 2| Z| | | | |
16A|1376-402-003-00 BAND,WIRE/140 | *| g | & | | | | |
17 11560-664-250-00 SWITCH/PUSH SET | *| i O I I I
18 |1560-664-252-00 NUT | *| O I I I
19 |1560-664-253-00 BOOT * 1 1
20 |1690-650-320-00 HORN ASSY | *| i e I I O
21 |V210-360-601-60 BOLT(SP)M6X16 | *| i T T A
22 |1593-623-520-00 SWITCHMERIT | *| i O I I I
23 |1614-129-003-00 SCREW/MO3X20 | *| o S I I
24 |3664-276-001-00 [PLATE/IRX13X35 * 1 1




142

FIG. 41 HARNESS SYSTEM (G TYPE)

1728-690A-0100

FIG.27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

alieNel

=RQ

REMARKS

[a—y

1728-690-500-00

HARNESS/MAIN/HM ASSY

-
>

1728-690-500-10

HARNESS/MAIN/HM ASSY

-
o]

1728-690-500-20

HARNESS/MAIN/G ASSY

3827-270-003-00

FUSE/BLADE/32V03A

* * O w»

1
=56
1

,,,:,1515,1,,
- 1552-_ |
2

3821-262-202-00

FUSE/BLADE/32V10A

3821-262-204-00

FUSE/BLADE/32V20A

3650-262-202-00

DIODE/3.0A

1614-690-202-00

FUSE/SLOWBLOW

1728-690-502-00

LABEL/FUSE

o REN R« BV B SN [L \V]

3827-270-001-00

COVER/FUSE

3827-270-002-00

TOOL/FUSE _

V120-366-001-60

SCREW

1728-690-510-10

STAY/FUSEBOX COMP

V360-260-006-00

NUT/M6

1650-658-270-00

RELAY/4P  ASSY

1690-652-210-00

RELAY ASSY

V210-360-601-60

BOLT(SP)/M6X16

3650-270-214-00

BULB

1593-623-003-00

BAND

V360-260-006-00

NUT/M6

1600-623-002-00

FLASHER _ ASSY

RN e W R NN N H = N = | o)

|4DM0-033-600-01

V210-360-601-60

BOLT(SP)/M6X16

3737-172-010-00

BAND/202

1342-402-006-00

BAND,WIRE/250

3746-185-014-00

BAND,HOSE

1376-402-003-00

BAND,WIRE/140

1560-664-250-00

SWITCH/PUSH SET

1560-664-252-00

NUT

1560-664-253-00

BOOT

1518-621-320-00

SWITCH,STOP

% %! * %




FIG. 41 HARNESS SYSTEM (G TYPE)

143

28A 18
1728-690A-0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
27 |1432-621-006-10 NUT\LOCK .~ |*| e
28 |1674-664-200-00 HORN ASSY 1 *| adeo| el || | FARE KRG AR A
28A11740-680-530-00 HORN | ASSY 1 *|wee|ossel Ll
29 |1690-650-320-00 HORN ASSY | *| sl osee- ) ||l

30 |[V211-360-802-00 BOLT/SP * | bol sk
30A|V210-360-601-60 BOLT(SPYM6X16 | *| 48| & | | | |
31 11593-623-520-00 SWITCH,MERIT | *| i O I I I
032 |1614-129-003-00 SCREW/MO3X20 | *| o S I
33 |3664-276-001-00 PLATE/IRX13X35 | *| i O I I I

34 [1716-680-330-00 SWITCH/LEVER ASSY * ! !
35 11716-680-222-00 ARM | *| i I I I O

36 |V210-360-602-00 [BOLT/SP * 1 !




144

FIG. 42 CHUTER SYSTEM

1728-801 -0100,1728-801A-0100

16 (

1 (SXG19)

SXG22)

1A (SXG19)
16A (SXG22)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

=RQ

REMARKS

1728-801-210-00

CHUTER/UPPER/19 COMP

1728-801-210-10

CHUTER/UPPER/19 COMP

1
636 _|

1
637-

;;jt-oo

V211-261-002-00

BOLT,SEMS

4

1728-801-220-10

CHUTER/LOWER/LH COMP

)

2157-128-001-00

SPRING/HE107

V411-260-008-00

WASHER,PLM 8

V500-163-002-00

PIN,SPLIT/3 X20

8654-501-006-10

SPRING/CLIP

1728-801-230-10

CHUTER/LOWER/RH COMP

2157-128-001-00

SPRING/HE107

V411-260-008-00

WASHER,PL/M 8

V500-163-002-00

PIN,SPLIT/3 X20

8654-501-006-10

SPRING/CLIP

1728-801-001-10

PLATE/BAR

3801-236-051-00

NUT,U/M8

V401-160-008-00

WASHER,SP/M 8

. .
N N n—l%n—v Y l—lgl—“ -

1728-801-510:-00

CHUTER/UPPER/22 COMP

7F

1728-801-510-10

CHUTER/UPPER/22 COMP

[ SN SEE B REE REE REE NEE L ZRE REE AR BEE NEE EEE A AR RN 3 @N.-i7]

oy
P

7F




FIG. 43 CLEANER SYSTEM

7

6 5XG19)
16 (SXG22)

I

/]

145

1 5XG19)
1A (5XG19)
15 (5XG22)
15A (5XG622)

N2
1728-802 -0100,1728-802A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) 11} REMARKS
,,,,, 1 |1728-802-210-00 PLATE/CLEANER/1ICOMP | * | .o | | | | | |
1A |1728-802-210-10 [PLATE/CLEANER/1ICOMP | * | 49 | |1 | | |
,,,,, 2 |V580-140-603-20 PIN,SPRING/6 X32W | *| * | 4 | | | |
,,,,, 3 11728-802-220-10 ARM/CLEANER COMP | *| ' | * | | | |
4 |V411-260-016-00 WASHER/M16 * ! !
,,,,, 5 |V500-163-003-00 PINSPLIT/3X30 | *| ''| Lt} | | |
,,,,, 6 |1728-802-230-10 ROD/CLEANER/1I9 COMP | * | ' | | | | |
,,,,, 7.12195-524-002-00 PIN/10X29 | *| 2 200 N
,,,,, 8 |V500-163-002-00 PINSPLIT/3 X20 | *| 2 | 2| | | |
9 |V411-260-010-00 WASHER/M10 * 2 2
10 |1728-802-250-10 [LEVER/CLEANER COMP | * | 566 | 8o | | | | |
10A[1728-802-270-00 LEVER/CLEANER ASSY | *| b | & | | | | |
10B|1728-802-270-10 [LEVER/CLEANER ASSY | *| a9s | g |1 | | |
11 [1636-271-351-00 BUSH/16X18X15 | *| & | & | | [ | ]
12 [{1379-311-002-00 (GRIP,HANDLE * ! !
183 |V411-260-016-00 WASHER/M16 | *| ' | | | | | |
14 |V500-163-003-00 PIN,SPLIT/3X30 | *| i O I I I
15 |1728-802-510-00 PLATE/CLEANER/2 COMP | * | | 0 I T I
15A11728-802-510-10 PLATE/CLEANER/2 COMP | * | | - O
16 |1728-802-520-10 ROD/CLEANER/22 COMP * !




146 FIG. 44 ORNAMENT

1
|
=\

= O- 2

: |
= 23 ==

5. (5XG19) 6 (SXG22)

1728-901 -0100,1728-901A-0100

S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g SXG19 | SXG22 z (L) l; REMARKS

1 [1789-901-001-00 ORNAMENT/ISEKI/LH ¥ 1 1
2 |1739-901-002-00 ORNAMENT/ISEKI/RH ¥ 1 !
3 /1118-901-002-00 ORNAMENT/I . , ¥ 1 1
4 |1119-901-003-00 ORNAMENT/ISEKI/130 * | 1 !
5 [1728-901-001-00 ORNAMENT/SXG19 *| 2

6 [1728-901-051-00 ORNAMENT/SXG22 * 2




FIG. 45 LABEL (CONTROL)

147

‘ 5 1 2 EXCEPT G TYPE)

% e8|oe

3 4

&

5G TYPE)
1728-902 -0100,1728-902A-0100

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 g (13 l; REMARKS
,,,,, 1 [1705-902-001-00 LABEL/LIFT/MOWER | *| ‘| Lt/ ¢/ |
,,,,, 2 |1631-901-021-00 LABEL/PARKING | *| ' | 1 | ¢\ ]
,,,,, 3 11689-903-004-00 LABEL/DIFF | *| Y| o0 b
,,,,, 4 |1739-530-008-00 [LABEL/CONTROL/SUBCON | *| ' | * | | | | |
5 {1682-902-014-00 LABEL/CONTROL/PARKIN | * 1 !




148

4
56

1728-903 -0100

FIG. 46 LABEL (CAUTION)

.+ @

@)

B
3
[l
2337

alalalals)
Kt

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

a=-

alieNel

=~ 7Q

REMARKS

2500-901-027-00

LABEL/CE

1705-904-011-00

LABEL/NOISE/LWA/105 |

1705-902-008-00

LABEL/W/RADIATOR

* %! %! *|OYW W

1705-904-002-00

LABEL/BATTERY _

1705-904-002-10

LABEL/BATTERY

8595-901-007-00

LABEL/WARNING/HOT _

1705-902-006-00

LABEL/W/FAN

1674-904-008-00

LABEL/WARNING/BELT

1705-902-007-00

LABEL/W/STARTER

1705-904-001-00

LABEL/FUEL

1705-904-004-00

LABEL/CAUTION _

CBlomiaioion g}» W inim

1674-904-008-00

LABEL/WARNING/BELT

PRl k| %kl %l X! ok o%k| %

S TN I N B




FIG. 47 FRONT PTO SHAFT SYSTEM (OPTION)

149

1728-334B-0100
S tryPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION Z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-334-310-00 SHAFTYPTO/FRONTSET _ |T| * | ' | | | | |
,,,,, 2 |V670-200-006-00 NUT,ADAPTER/ANO6 | T| ' | * | | | |
,,,,, 3 |V671-400-006-00 WASHER,ADAPTER/AWO6 | T | ' | * | | | |
,,,,, 4 |1728-334-320-00 COVER/SHAFT SET  |T| ' | * | | | |

5 |1444-314-009-10 |CAP,PTO SHAFT T 1 !

6 |V210-360-602-50 BOLT/SP T| 2 2




150

FIG. 48 BUMPER,HITCH (FRONT) SYSTEM (OPTION)

1728-410B-0100,1738-411A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

a=-

alieNel

=RQ

REMARKS

1620-410-001-10

PLATE/BUMPER _

1

V201-361-203-50

BOLT/M12X35

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER /M12

1738-411-300-10

HITCH/FRONT  SET

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

00 =3O [OU i O NI

1674-410-320-00

PIN/30X120  COMP

1673-525-002-20

LINKPIN

1674-520-004-00

INSULATOR

1674-410-301-00

CABLE

V211-360-803-00

BOLT/SP

V363-260-008-00

NUT/WASHER

N I e e R e M M R e o Rl

I Y e B e A N N L

[ B S Ly N T S T T ST S RNy




FIG. 499 MIRROR SET (G TYPE-OPTION)

151

2
1728-619 -0100
S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION 2 SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |1728-619-200-00 MIRROR  SET | T| * | ''| | | |
,,,,, 2 |1674-619-310-00 ARM/MIRROR ASSY  |T| ' | * | | | |
,,,,, 3 |V210-360-601-60 BOLT(SPYM6X16 | T| > | 2 | | | |
,,,,, 4 [1739-619-210-00 STAYMIRROR, coMP  |T| ' | * | | | |

5 |1725-407-001-00 |[COLLAR/08X12X13 T 2 2
,,,,, 6 |V210-360-603-50 BOLT/SP = |T| 2| 2| | | |
,,,,, 7 |1421-507-014-00 WASHER/6X24X2 | T| 2 | 2| | | |

8 |1674-619-300-10 MIRROR ASSY T 1 1




152

FIG. 50 COMBINATION LAMP SET (G TYPE-OPTION)

b
oL

h

1728-660 -0100

(COLLECTOR)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SXG19

SXG22

A= -

alieNel

=RQ

REMARKS

1728-660-240-00

LAMP/XL _ SET

1

1

1739-660-200-20

LAMP/COMBINATIO SET

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5W

1739-660-212-00

BLUB/12V-21/5W

V362-260-008-00

NUT/WASHER

1674-654-270-00

LAMP/NUMBERPLAT SET

00 =3O [OU i O NI

1674-654-271-00

BULB/12V/5W

1674-654-272-00

HARNESS/LAMP

1674-654-400-00

REFLECTOR  ASSY

V411-260-004-00

WASHER,PL/M 4

1674-654-004-00

TAPE/10X20

[ Y 1 B S N Y T T S )

[ S| B I S R N B Y CH G e

1728-660-230-00

HARNESS/LAMP/NO ASSY

1342-402-006-00

BAND,WIRE/250

—
=

oy
[=}

1728-660-220-00

FRAME/LAMP COMP

V211-260-802-50

BOLT/S

1728-619-200-00

IMIRROR  SET

1674-619-310-00

ARM/MIRROR  ASSY

V210-360-601-60

BOLT(SP)/M6X16

1739-619-210-00

STAY/MIRROR COMP

1725-407-001-00

COLLAR/08X12X13

V210-360-603-50

BOLT/SP

1421-507-014-00

WASHER/6X24X2

1674-619-300-10

IMIRROR  ASSY

el I N e e Her e N M M R R e Rl

S I T N R TR B

[ SO T T ] ISR YRS S SN iy




FIG. 51 LAMP SET (G TYPE-OPTION)

‘ (COLLECTE\

153

o)
17 30
&—18 19
1728-660A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) ]1§ REMARKS
,,,,, 1 |1728-660-500-00 LAMPX-H SET | T| * | Y| | | |
,,,,, 2 [1739-660-200-20 [LAMP/COMBINATIOSET |T| % | 2 | | | |
,,,,, 3 |1674-654-211-00 BULB/12V21W . |T| * | 4| | | | |
,,,,, 4 |1674-654-212-00 BULB/12VSW . |T| 2| 2| | | | |
5 |1739-660-212-00 BLUB/12V-21/5W T 2 2
,,,,, 6 |V362-260-008-00 NUTYWASHER [T | * | * | | | |
,,,,, 7 11674-654-270-00 LAMP/NUMBERPLATSET |T| ' | * | | | |
,,,,, 8 |1674-654-271-00 BULB/A2V/5SW T Y | ‘) | | |
,,,,, 9 |1674-654-272-00 HARNESSLAMP | T| ' | | | | |
10 {1674-654-400-00 REFLECTOR  ASSY T 2 2
11 |V411-260-004-00 WASHERPL/M4 | 0 A T O O T I
12 |1674-654-004-00 TAPE/10X20 | O A O S O A
13 |1728-660-230-00 HARNESS/[LAMPNOASSY |T| * | ' | | | | |
14 11342-402-006-00 BAND,WIRE/250 | T| 1 o
15 [1728-660-051-00 [PLATE/I/80X80 T| 2 2
16 |V211-260-805-00 BOLT/M8X50 | T * | il I O O
17 |3560-201-015-00 WASHER,BINDING SHAFT |T| * | i I O O
18 |V362-260-008-00 NUT/WASHER | T| * | o I O O
19 |1674-654-003-00 BRACKET/LAMPNUMBER |T| ' | * | | | [
20 [V211-260-805-00 [BOLT/M8X50 T| 2 2
21 [3560-201-015-00 WASHER,BINDING SHAFT T | 2 | N
22 |V362-260-008-00 NUT/WASHER | T| 2] S I
23 |1728-619-200-00 MIRROR SET | T ]
24 |1674-619-310-00 ARM/MIRROR  ASSY | O O O O T E
25 |V210-360-601-60 BOLT(SP)/M6X16 T 2 2
26 |1739-619-210-00 STAYMIRROR COMP | T ]
27 |1725-407-001-00 |COLLAR/08X12X13 | A A O A A
28 |V210-360-603-50 BOLT/SP | T| 2] O O O
29 |1421-507-014-00 WASHER/6X24X2 | T| 2] S I I
30 [1674-619-300-10 MIRROR ASSY T 1 1




154 FIG. 52 WEIGHT SET (OPTION)

1705-9227-0100

S ttrypEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 SXG19 | SXG22 z (L) l}} REMARKS
1 [1614-922-200-20 WEIGHT/15 SET T| 3 3
2 |[W201-261-206-00 [BOLT/M12X60 T| 3 3
3 |V305-260-012-00 NUT/M12 T| 3 3




FIG. 53 COMPONENT PARTS(1/2)

FOR K510-005-000-00,10 ON Fig.10

KEY14, 25, 26, 29-PLEASE SEE NEXT PAGE

155

K5 10-005-0100-01?
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (L) l; REMARKS
,,,,, 1 |[K510-004-001-00CASE | *| ggal| afm| | | |
1A |K510-004-001-10|CASE ' | *| gy | oyge L | | ]
,,,,, 2 |K510-005-004-00 BLOCK/PORT | *| ' | L\ | | |
,,,,, 3 |K510-001-005-00 BLOCK/CYLINDER | *| 2 | 2 | | | |
4 |K510-001-006-00 PLATE/SWASH * ! !
77777 5 |K510-001-007-00 METAL/SLIDE MR
6 * 18 18
7 * 18 18
8 * 1 1
9 |K510-001-011-00 [PLATE/VALVE/MOTOR * ! !
10 |K510-005-012-00 SHAFT/PUMP | *| i I I I O
11 |K510-003-013-00 SHAFT/MOTOR | *| | oo | | | |
11A|K510-008-013-00 [SHAFT'MOTOR | *| e | eoa-| | | | |
12 |K510-005-014-00 ARM/TRUNNION | *| i I I I
13 |K510-001-015-00 BEARING/THRUST * 2 2
14 |V600-110-620-40 BEARING,RB/6204 | *| 2 1 N
156 |K510-001-016-00 NEEDLE | *| 2| 2| | | | |
16 |K510-001-017-00 BUSH/95X100X22 | *| . i I I O
17 |K510-001-018-00 BUSH/68X71X14 | *| 2| 2| | | | |
18 |K510-001-019-00 [SPRING/HC053 * | 18 18
19 |K510-001-020-00 SPRING/HCO30 | *| 21 N
20 |K510-003-021-00 SPRING/HC021 | *| O I I I
21 |K510-003-022-00 POPPET/RELIEF | *| i O I I I
22 |K510-003-037-00 PLATE/SPRING | *| O I I I
23 |[K510-005-023-00 [POPPET/CHECK/0.5 * ! !
24 |K510-005-024-00 POPPET/CHECK/1.3 | *| O T T A
25 |K510-001-025-00 (COLLAR/23X47X12 | * | agal aiye| | [ | |
26 |V720-103-504-10 O-RING/P41 | *| sggl| ipe| [ | | |
27 |K510-001-026-00 GASKET | *| i O I I I
28 |K510-001-029-00 PLUG(G3/8) | 2 2




126 FIG. 53 COMPONENT PARTS(2/2)
FOR K510-005-000-00,10 ON Fig.10

KEY36, 40~44, 46-PLEASE SEE PRECEDING PAGE

K510-005-000-0F

TYPE OF MODEL
SXG19 | SXG22

KEY PART CODE DESCRIPTION REMARKS

A= -
oA
=3O

29 |[K275-001-003-00 [PLUG(PF1/4) 4 4

30 |[V720-112-401-40 |O-RING/P14

31 |[V720-112-401-10 RING/O

32 |V704-140-020-00 [RING,SNAP/20C

33 |[V705-140-047-00 [RING,SNAP/47 C

o

*| %! ®! k! ¥ X[OW W
D!
D

&=
ISTERYEES

]

.

B
ISSIENS

33A|V705-140-047-00 [RING,SNAP/47C

W
2
"
-
—
-3
©

34 |[V705-140-032-00 RING,SNAP/32 C

35 | K510-001-030-00 SEAL/OIL

. ‘

o ! !

Qe = = o
v

o]

37 |[K510-001-032-00 [SEAL/OIL

'
[~

! il et
[ e R

*
*
36 |K510-001-031-00 [SEAL/OIL j : *
*
*

o
=

37A|V744-120-470-70 SEAL/OIL

[
Y
"
-
i
<]
~

38

1421-201-002-00

SEAL/47

39

K510-002-033-00

CAP/32X7

40

K510-001-034-00

WASHER/25X30X1

41

V600-110-690-30

BEARING

42

V600-150-600-30

BEARING,RB/6003SS

43

V705-140-030-00

RING,SNAP/30 C

44

V704-140-017-00

RING,SNAP/17 C

45

K510-001-036-00

PIN,ST

46

V220-541-003-50

SCREW/SOCKET

47

K510-003-100-00

VALVE/RELIEF SET

48

V720-112-401-20

O-RING/P12

49

V730-101-601-20

RING/BACKUP

50

K510-003-301-00

SPOOL

Lo T ST VR R S Y R S Y Y Y

-3
N

=
S

51

K510-003-302-00

PLUG/M10X1

52

K510-003-303-00

SPRING/HC023

53

K510-003-304-00

O-RING

54

V720-101-900-80

O-RING/P8

55

V780-140-000-1T

PLUG/SCREW/SEAL

PRl %l %l k| %k %

I e B R T e A B N e B e B
—

T T U = B S




FIG. 54 COMPONENT PARTS
FOR 1725-105-220-00 ON Fig.5

157

1725-105-220-0
S tryPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION z SXG19 | sxa22 2 (13 l; REMARKS

,,,,, 1 |1415-102-007-00 SPRING,VALVE | *| * | Y | | |\ |

,,,,, 2 |V720-102-401-00 O-RING/P10A | *| Y | Lo\ o\ o

,,,,, 3 |1415-102-008-00 VIS . . *p Lot Qoo

,,,,, 4 |1440-103-201-000CAP . *p U)ot Qoo
5 [1444-102-204-00 NUT,RING * ! !

,,,,, 6 |V720-103-504-40 O-RING/P44 |*| ' | bt | | | |

,,,,, 7 11672-105-211-00 ELEMENT | *| ' | Lo\ o

,,,,, 8 |1572-102-003-00 BOLT/MO6XO8/APSET | *| % | * | | | |
9 [1415-102-013-00 PACKING * 2 2




WIRING DIAGRAM (EXCEPT G TYPE)
(SXG19-No.1-579/SXG22-No.1-1352) (1)

158

9

5 YG

R I O IO 527" 4 P——
i wee] | /oo
iYoopooooootwey |/ pois mann
= i ' W E ! H :
~ 7 Pl D 3D 5D &
O Bk T
w . 1 1 i :
[ 4 H :
| : Emtllmu =3 || e ——
m'm o« wL 4_. .J_I‘".......;..nn...e.. ........................
L w Pl Lmao| | N[
oo b S A S N N B S
N o~ L0 I ™ N v H b m
[ a N V=55 o@m [HaA |y Pl 5
© o _IN I I I B I R L R T <
N>-22 = =g e I LS e =g
/ T NN —Om : ] | o W/
. 1 3
(. : H | @)
9)) oo o ; ! L 8¢
o3 o e ! - W
= ©© HW Fo m _R
: | . <
FUNV.B © ” ! T T /[ —C Tlﬂ
NN i “ ! Pzl —C—o o i
VA L~ n : T O B gE _ K — w U
no e .
“ |
m 1
X e Lo
o ; “
L1 z Pl
[} : 1
~ mu_ “ [ ME <
@ m g 5
[«R ' |
(o] : 1
=~ : i
[4s] : "
¢ : i
-4 ! I
m : "
H I
—{—="hm=s ; i
=y : m
W E . <
¢ | e
— 5 i o !
5 ] dJ : “ | o
] H
Ll — \ : | mW_
RW H I [: 41
L] N7 o : . S
— « :
" r
N — 3 © . |
0o o (=} - Wm “
] N o q o 1
= = d e ﬂ
[a 8 O D : o
— L e lpod @2 = o ——
| L <
L | =7 > a1 o) (v [0S
— K8 . cpelis
NN (LU -l ] 1
o T IR
< i 12
W
s O ® = 18
L e —————————

FUSE

44B19R

P

BATTERY




WIRING DIAGRAM (EXCEPT G TYPE) 19

EObLE TOR
RELAY
ECTER . BAG
BUZZER 82b+ION SW 0.5
RELAY — __u_r._é“ii H:: ;I]
0 ECTER BAG
*% [ é ‘Ji\ EOEEESLIREOR
g ]
7 4
'lﬂ
9 0.5 R I_O Ot
0.5.G
o 5[5 o 0.9 By L5
: o jef o
:::: F PTO SW
SEAT SW
228 [ ]
................... 0.5 M .
0.5 8 0.58 ;
0.5 YR 0.5 YR i
0.5 GY 0.5 GY :
0.5 Le 0.5 Le f
[T - P1 30 20 S S NURC S 00 S
"-""““"“"“"“-"-""““"1: 0.5 RW é
g : L[ &[] D]
! ] DIODE (BA) : : H i
E 0.5 AW
o ofs |5 |
- ] b
~— IT
REE
b OPT
N WG
I
P
g 9
______ LAMP SW
- STD +
........... 4 ,///
! ACC +
GLOW
QFF
ON
START

MAIN SWITCH



160

WIRING DIAGRAM (EXCEPT G TYPE)
(SXG19-No.580-/SXG22-No.1353-) (1)

0.5 GYE

0.5 YR:Q__

SXG19/22
(EXCEPT TYPE-G)

1728-690-200-20

BRAKE SW

T 7
WATER TEMP OIL PRESSURE TEME%
SENSOR SWITCH ME'OFER BS%ZEETEH
ENG STOP SOLENOID
|
| 1 ? 10
Z U Z U Z U ? a9 <] Wl [
m
GLOW PLUG 5aﬁ o o o o
o m 0| 0| o o
mlﬂlﬂlg D. °.
ﬁaﬁal
|
0.5 R
—
I 0.5 B
FUEL PUMP 0.5 8L
0.5 8
___________ 0.5 YR
1 0.5 GY
@ 0.5 i I 0.5 Ls
® T 8 SO UUUUUN 5 KU o S S :, .......................................... TSR
1 1 S
[ T ———— [ -3 I .
r r C5EW |t HA A
! - —
! 1 : I
1 » T I [
' Tt R P
e . | i i
1 o ! HEEd :
| im == [ i T
@8- b - o 33 T B
| taalyrsO P adeat el
E E : a 1. TKw bﬁ ! H 1 Fil
""""""""" . | : i g 50A :
GE1N2EVRA4TOOAR 3] ! :
1
i | EISTARTER (E i T -
I MOTOR é : ; : ; : ;
) Y - iz
: SRl
50A : r] : EL__J\O’}*_J'
| Ee START | opT (sTD)! ror
| RELAY P Pl
H N
I ez A
I
N S 208
i
1 30 8 FUSE

L_M._____________EU_EE‘._-..@ @

44B19R
BATTERY

P




WIRING DIAGRAM (EXCEPT G TYPE) o1
(SX(G19-No.580-/SX(G22-No0.1353-) (2)

T
BUZZER &ROTTENEEWRAC 05
RELAY — B Q”'_“ H:: ;’[]
% [ é i EOLEESERBORAC
? T
, [s!
I 228 7o O
REER 0.5 Bl sl
LG
5;?4 bt ol e
3593 F PTO SW
SEAT SW
058 [—
0.5 B 0.5 B
0.5 YR 0.5 YR
9.5 GY 0.5 GY
; ; 0.5 Ls 0.5 Ls
N IS0 SRR SRS m H— 0.5 w (] 0B, ]
B R kbt H —i H =
N ——— . o [EBE & [e]lD]
o A S Tty g { DIODE (3AM) PO ;
1 H H : H : § ..................... :
: N o
ol ojm|m| o MONITOR LAMP (3.4WX4)
)

TAIL LAMP (OPT)

- HEAD LAMP
OEE - S5TD + RELAY
B ACC +

START

MAIN SWITCH



g ~ i i
-z ! - =
W<t~ _ ! 'Dﬂ : \ & / 5
S ke T = s
m W W | | 1 P o e ”m.l. Co) _ z
00 | ! ' ! N ’ / E
R _ (il :
O, ok 2
Pz i ;
o> ! i i M :EE
_._L.vHM TTT “ ! P a0 oo
AL —Xge |
%% < st — WA 870 ! n R LU
a2 70D 1 M
! BB vy
“ S - Y Y
“ ! o < TR
— 1 1 HE L3 -2 SR Y B B 1 I “
1 H i
— i ' LA I I e Pl
NS T i WllllHﬁﬂH IIIIII i Pl
N3 Ty i i : *E == [
(%) S 333 SR & _ oo :
— < < 3 <
0 TR (L RReS ,Xmm?;{
> i o N pedd-FrEz=] i R ol
— _ m T .,_....-F.‘Q u“.I..iﬂwn‘“.. ST ! | |
, . : ] 1 LB _ “ “
- o o s e 1
— : ! 1 1 I Pl
. z LTy |\ e o]
T O m ' " wnel1 F \ [T —————— 4
¥ » N LM
= i i L
N v N P H M 0 |
_ m m oo |
AN ERE-E-E , i i
o HEA ] /) (B | b 3]
=& oo :EAEEE e — g
dd | 4 dd [ i 1 >
O «— “ﬂ ! ! 0)
Dﬂ =" Vs TTTTTTTTTT =i
VA ﬂé\lnungWﬁ ‘mw' “ TE Wm
¢ u N NUOo o Ty _ o °
<= A 3 _ 7 =
[ T 53 i
= > ows & 2 L ! =T o3
—Lon % T a% @ & m
ks 5> 00 ik | 3l
O~ X0 o 212 ! i@
(- u w _ "
o mn—aa 3 _
NN 2 booooooooooioo: H i
.5 W i A L
o=l b | s i
g i kR _
— O g 1 <o !
_ 1 K3 !
O e | |
X LM ) “ “ m “
WT ! B M
wn # y RciCs |
b o Ju o 4 ! _
N’ u 25 “ MRy~ =—=———-m-messs s 4
s =
N " “
J g s, . H
[=] o = !
o e !
3 : P :
| o - -
JH9 o [ = S o1
k3 a1 1 15<
2 y | @ W =g
wwn w I %
= { 1z
: | &
olC) —= &
W 1°

162

FUSE




WIRING DIAGRAM (G TYPE) 163

COMBI LAMP COMB(éE LAMP

) W)
A BA J HEATobME

?‘:é‘r RSy FLASHER RELAY
o s
1 B
IN SWITCH COMBINAZIGNSH1T5H

(OPT ™ PARKING SwW
0 y RESI TI1ON 5o
g SRR B F j !4 j 23 @
Q ™ @ CU 1L gD
. s = =Sy
‘5 ) biv T il S
E 3 id toud oooh 1 ; F PO S
53 FE 2933 7 5 SEAT_SW
I ? ------- [ R PR Q. J.'l..{:
- i —— ; BLINKER
—————— e e L]
AU i A - = - TN
MONITOR LAMP (3.4WX4)
! i Illié"rzw
| 1 i
: o |d§ 3 Eisﬁi ; i
:3:323-’333 iprrn F )
R 8 C1eH k
— 43 - il |
JS%;)\ a3 3 [ ~
GEERN T
615 | ' SMA&‘}J LAMP U

HAZARD SW




WIRING DIAGRAM (G TYPE)
(SXG19-No0.598-/SXG22-No.1647-) (1)

164

9.5 Y4

w | i 1 / ~ \ =z
oz i : I o i V3 @ ]
s I : I — ] _ -
‘' t H I . i §
o0 ¥y ' H z
_ Uswgu! To ! 1 H “ rm i %3 = \ <
O < 1 H | 1] 2
3N : | ik =
H 1 '
5 I i I ik M ol |
FZ | H 1 E d48 d
OO> | ! H I :
mﬂm LB I | H “ H LM
00— H :
ol g ] H [ -
a5 ik ' | R -
: | gt x{-sh [T TTTTTT 1
H | bl (XN g ptiate IR
: | HE LIS ._ " 1
b 1 1 _
_ : | Teeeees - T ! “ “
o« sl === - |/ == H
EW T ! H | 5 F-=5 i T
Niy 1 Rt ot it W -4 | <4 b <h < <5 < = .% s mw s mw
3 W u " 5 2% P00 PE
1 ¥
3 JE— I T o
N i ! ° L] = ——Fears] |\ f-———- 41 ot
| | 8-- R S it - 1 1 D B W Skttt | 1 i
| ! : P | J “
iy W L H d444d - P R T Sy
=z ! i [ ) Syarend |\ e T T T T T T J 1
v s 113 twen]| | \[To-To oo memem e 4
ﬁ =MHWH&MM Y : L
« W u LN
& ! HEFRR
o« : :
i Ll
o 3 H5Y m Bad | t-obommem e & .nﬁnmnmm
o o o o m _51 " Is)
o 99 (444 ¢ __n ! .
m/_ p— (&) : I e e P
Noe & Ed m ! 2
NGo G \TAF m ! s 1
/ | © w H Vo] ﬂw
| H V! HT @ >
9E0 u - I 3 " T _ﬂ% o __.m
~0Lo 5 b ! 2l =
B>-© 2| ° m “ 3k
i . o : @ <
H i
X o &l La i L O3 !
nw-A 8 “ ToooIIIzIzioo: H i
N @ i r e &)
@ : < 8l
< 2 : | uc i
2] i | O ]
H cH i
g ! I «0 ;
u ; [ i
: ] |
Ivugnn m “ > o !
: 1 x b !
AT — H “ X o "
w : HERGC o 1
ST : | [P r————m—m e m————— e 4
0o 1 : I e
i Ao : | B3
/RW <3 H (|
an H [ " <
[&] x| p ' i 3
| b1 of kb H === W °
- i} o,—.. » ]
o o X H
o <
E3 -3 s 3
o ] S L]
25 3 toregTTTTTTTT 1 e
N
i g | opeli:
EE W | _RV
£ | 53
s 0@ == &
a
L e 4

FUSE




WIRING DIAGRAM (G TYPE)
(SX(G19-No0.598-/SX(G22-No0.1647-) (2)

OPT

COM%&H}AMF‘

COMB(AH)LAMP

RES

TEIBATION| pARKING sw

C

Wi

N SW

LEeTER OB B ﬂr J

SN
=
NDJ& et
] ] <o[S~L[TUN
§a ki A STP) mm!cnm
i
g nnwm
DIODE (3A) 9 ]

(=]

.

s

2.8,

bkl
o ok
opp

I )

F PTO SW

SEAT SwW

BLINKER

f]

_______ — 0.8% Ol — 71— 0.5 GL ET] Ej
.................................................... SR SRR KU DS K .Hr x..wx.\l...' [:gl
— ' il =1 [2][T]
e - e —Hn proet
| i i MONITOR LAMP (3.4WX4)
=21l § P — @®|PARKue
4l — | — e e
' i L ! 0-08 H_BEAM
s it : | o K20} R R
o it 1
AR 1
CEEEREESE ¥
HEEEEEELE ;msssaieis el
EEEEEREE 2Ef
5 0 5 il
) d | g
ok /c%% ° T
E ® ®
| I SMAg\l'v LAMP

/
r

\

AN
o=
S

EC HORN 17
SFF Won
2 e
T .
IAIN SWITCH COMBINATION SWITCH
----- STD +

HAZARD SW

)

FLASHER RELAY

&)

4ED200E

165



